Parts

Manual
1IS5100Z Series

Zero-Turn Riding Mower

Models:  Description:

5900602 33HP Caterpillar Diesel w/ ROPS (1S5100Z/C33D) (2006)

5900617 33HP Caterpillar Diesel w/ ROPS (1S5100Z/C33DCE) (2006)

5900618 33HP Caterpillar Diesel w/ 61" Mower Deck & ROPS (1S5100Z/C33D61CE) (2006)
5900708 33HP Caterpillar Diesel w/ 61" Mower Deck & ROPS (1S5100Z/C33D61)
5900723 33HP Caterpillar Diesel w/ ROPS AUS/NZ (1S5100Z/C33DCE)

5900979 33HP Caterpillar Diesel w/ 61" Mower Deck & ROPS (1S5100Z/C33D31CE)
5900724 72" Side Discharge Mower Deck Export (5100/72CE)

5900726 61" Rear Discharge Mower Deck Export (5100/61RCE)

5900622 61" Rear Discharge Mower Deck (5100/61R)

5900623 61" Rear Discharge Mower Deck - Export (5100/61RCE)

5900725 72" Rear Discharge Mower Deck Export (5100/72RCE)

5901167 72" Side Discharge Mower Deck (5100/72)

5901168 72" Rear Discharge Mower Deck (5100/72R)

5901169 72" Rear Discharge Mower Deck - Export (5100/72RCE)

5901171 72" Side Discharge Mower Deck - Export (5100/72CE)

Briggs and Stratton Yard Power Products Group
5375 North Main Street

Munnsville, NY 13409 USA R 51 00486|g
800-933-6175 evision

Rev. Date: 10/04/10
TP 400-7271-BF-5Z-F







Table Of Contents

MODEL COMPONENTS PAGE
Main Frame & Front SUSPENSION GIOUP .........ccuuiiiiiieeei it ieeee e e e e ettt e e e e e st be et eeeeeesaassatbeaeeaeeaasansbsneaeaeessanssaseeeaeessansnnneenes 4
Hood, Bumper & Shields Group (All Models - S/N: 2000592672 & BEIOW) .......cocueiiiiiiiiiiiiiieiiieee et 6
Hood, Bumper & Shields Group (All Models - S/N: 2000592673 & ADOVE) .......ooiiiiiiiiiiiiieiceee ettt 10
Seat, MOUNE & FIOOT GIrOUP .......uuuiiiiiiie e et e e ettt e e e et e e e e e et et e eeeeesatbeeeeeaeeesaasasssaeeeaeeeaanssseseeaeeeasnntsnneeaaeasaannns 14
ROII Bar & S€at BEIE GrOUP .......ccueiiiiiiie et e et e e e e e et e e e e e et aeeeeeeeeeaaaseeeeeeeaasasseeeeeeesaaastaneeeaeaessnnees 16
Seat CoOMPAMTMENT GIOUD ...ttt ettt ra e e e e b bt e e st et e e oabe e e e eb bt e e e ea bt e e s be e e e ahbe e e e e st et e e eanteeesanneee s 18
Fuel Supply Hose & Tank Replacement PartS GrOUP ........cooiuuiiiiieiiiiiie ettt ettt ettt e e e annbeeeeeaes 20
FUEI TanK & IMOUNE GIOUP ...ttt et ettt e e et e ettt e e b e e e e aa b et e e ese et e e e b ee e e e st e e e e ennr e e e s anneeeean 22
Instrument & CONLrOl PANEI GrOUD .....o..eiiiiiii ettt et e e s et e e et e e s e e e e an b e e e e e bb e e e s annn e e e snnneee s 24
ENngine & Radiator ACCESSOMES GrOUD .......uvviiiieeiiiitiiieeee e ettt et e e e e et eeeeeeeataebeeaeaesaassseaeeaeeaaaaseeeaeeesaassassesaaaeseannnsrenes 26
ENGINE & MOUNE GrOUD .....iiiiiiiie e ettt e ettt e e e e e ettt e e e e e et b e e e eeeeee s stbeaeeeee e s s nsssseeeaeeeasteeeaaeeee s ansanseeaeeessansnnsnnaeaens 30
PTO CIUC & ANCROT GIOUD ..ttt ettt e et e ekttt e e ettt o4 ae et e et e e st e e e e sbee e e eb b e e e nannnee e s nnneeeean 32
PUMP MOUNT & DIVE GIOUD .....eieiiiiiie ettt et e ettt oo bttt e ekt e £ ek bt e oo ehb e e e oot bt e e e e abee e e sabee e e e anbe e e e e steeesnnees 34
MOLION CONEIOI GrOUP ... .t e ettt e et e e e e e et eeeeeeeeetaeeeeeeeeseaaassaeeeeeeeasbeseeeesaesaansssseeseaeeeaannsbaneeaaeaaaan 36
[ 1Yo (= TU] [Tl €Ty o TN o SO PR ETRRRSOPP 40
Parking BraKe GIOUD .......cociuiiiiiiiie e e i ettt e e e e eet et e e e e e e e sttt aeeeeaeeeseaaaseeeeaeaesaasssteeesaaesaassssbeseeeaeeasssseeaeessassnsseeeeessennnsnnneeas 42
REAI SUSPENSION GIOUP .....eiiiiiiiie ittt ettt e ettt e e bt e e ettt e oo s b et e e aa b et e e e bt et e e eabe e e e eaab et e e be e e e sabbe e e e aabae e e nnneeesnnnes 44
Deck Lift Group (S/N: 2000729893 & BEIOW) .....eiuuuiieiiiiiieeiiiie e ettt e e ettt e e ette e e sttt e e e s steeeeeasteaaessneeeeaasteeesasseeeaanseeeeanseeeeannes 46
Deck Lift Group (S/N: 2000729894 & ADOVE) .....eoiiiiiieeeiieie ettt et e et e e e st e e e e teeeesneeeeeanteeeeennseeesanseeeeaseeeesaneeeen, 50
(CToT=T1 o o) QT4 TU] o R SRS P U PR PPRPPPR 54
AT T e S R N TR €] (o T o PSP PUTR PP 56
(D =Toz= ] SR =1 = o o RPN 58
Decals - Safety & OPEratioN ............ieiiiiiiii i ettt e et e e e et e e e de e e s ea b e e e e ek bt e e e aab et e e ah b e e e e n bt e e e nr e e e nnaes 60
Decals - Safety & Operation = EXPOIt .........ueiiiiiiii et ettt s s n e £ e e e esre e e e se b b e e e ean e e e snnneeeeanrreeeaans 62
61" & 72" Mower Deck - HANGEN CN@INS ........oiiiiiiiiiiiiiee ettt ee et e e e e e s tte e st eaan e e e eaneeeesenseeeaseeeeeanseeeesneeeeaanneneans 64
61" Mower Deck - Deflector & Shield - Rear DISChArge ............ooiiiiiiiiiiiiieii ettt e e e e e e e e e e eanees 66
61" & 72" Mower Deck - Housing, Covers, Spindles & Blades - Rear Discharge ............cccocveiieiiiiciiiieiie e 68
61" Mower Deck - Housing, Covers, Spindles & Blades - Side DiSCharge ..o 70
61" & 72" Mower Deck - Pulleys, Belt & Idler Arm - Rear DISCharge ...........ccccooiuieeiiiiiieiiee et 72
61" Mower Deck - Pulleys, Belt & Idler Arm - Side DISCharge ...........cccuueiiii oo 74
61" Mower Deck - Rollers & Casters - Rar DISCNAIQe .........couioiiiiiuiiiiiiie ettt et e e e e e e eaareeeas 76
61" Mower Deck - Rollers & Casters - Side DISCharge .........coooiiiiiiiiiiiii et 78
72" Mower Deck - Deflector & Shield - Rear DISCharge ...........ociuuii it 80
72" Mower Deck - Housing, Covers, Spindles & Blades - Side DIiSCharge ............ccoooiiiiiiiic i 82
72" Mower Deck - Pulleys, Belt & Idler Arm - Side DISCRArge ..........c.coooiuiiiiiiiiieeiiii et 84
72" Mower DECK - ROIIEIS & CASTEIS .......eiiiiiiiiit ittt ee ettt ettt e e se e e et e e saaee e e et b e e e e aaeeeesnneeeeeanteeeeanneeeesanneeeean 86
61" & 72" Mower Decks - REAr MOUNT BATS ...ttt e e ettt e e et e e eante e e e sneeeeennnaeeeans 88
oYt (g o= S Tod g T=T0 = o PRSP 90-95

Torque Specification Chart .........ccccooi i e e s e e v a s era e enarnens Inside Back Cover



Main Frame & Front Suspension Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Serial No. Range:
2000676809
& Above

28
29\@ Dome
facing

i

I

I

I

i

I

I

i

:

I

I

0%%@::110 E
6

3 SO Dome E

& !
3

|

:

i

I

I

I

i

i

3

facing

33— down.

=N
26— N

__—See Wheel & Tire Group

The above parts group applies to the following Mfg. Nos.:
5900979 (1S5100Z/C33D31CE)

5900602 (1S5100Z/C33D) (2006)

5900617 (1S5100Z/C33DCE) (2006)

5900708 (1S5100Z/C33D61)

5900618 (1S5100Z/C33D61CE) (2006)

5900723 (1S5100Z/C33DCE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

TP 400-7271-BF-5Z-F



Main Frame & Front Suspension Group
REFNO PARTNO. QTYv. DESCRIPTION

1 5400242B 1 WELD, MAIN FRAME 1S5000 - RED
2 5021072 2 SEAL, GREASE
3 5020884 4 BEARING, TAPERED ROLLER, 1"
4 5025202X12 2 3/16 X 1-1/2 COTTER PIN
5 5021073 2 CAP, DUST
6 5025160 2 WASHER, 3/4" SAE
7 5025104 2 NUT, 3/4-16 HEX SLOTTED
8 5401115B 2 WELD, CASTER YOKE - RED
9 5022039 4 BALL JOINT, 3/4-16, MALE
10 5046093 2 SPACER, .75 X 1.50 X 1.00
11 5025284 4 NUT, 3/4-16 HEX NYLON LOCK
12 5025265X28 2 BOLT, 3/4-16 X 3-1/2" YZ GD5
13 5101003 1 SAFETY WALK, 1S5000Z A-ARM STEP
14 5025156 4 WASHER, 3/8" SAE
15 5025013X16 2 BOLT, 3/8-16 X 2" GD5 YZ
16 5025394 4 NUT, 3/8-16 HEX NYLOCK FLANGE
17 5022842 2 COIL-OVER SHOCK ASSEMBLY
18 5046093 2 SPACER, .75 X 1.50 X 1.00
19 5025265X28 2 BOLT, 3/4-16 X 3-1/2" YZ GD5
20 5300037 1 ASSM, SUSPENSION ARM RH - RED
21 5300036 1 ASSM, SUSPENSION ARM LH - RED
22 5025093 4 NUT, 3/4-16 HEX JAM
23 5023343 4 BUSHING, 1.00 X 1.13 X 1.38, PLASTIC
24 5020095 2 GREASE FITTING, 1/4-28 STRAIGHT (not shown)
25 5025013X18 2 BOLT, 3/8-16 X 2-1/4" GD5 YZ
26 5402217B 1 WELD, SUSPENSION ARM - RH - RED (Serial No.: 2000676809 & Above)
27 5402216B 1 WELD, SUSPENSION ARM - LH - RED (Serial No.: 2000676809 & Above)
28 5100882 2 CAP, CASTER SPINDLE, LOW PROFILE (Serial No.: 2000676809 & Above)
29 5025448 2 NUT, 3/4-16, HEX JAM NYLON LOCK (Serial No.: 2000676809 & Above)
30 5025449 4 BELLEVILLE WASHER, 1.500 X .755 (Serial No.: 2000676809 & Above)
31 5402206B 2 WELD, CASTER YOKE - RED (Serial No.: 2000676809 & Above)
32 5025457 2 BOLT, 1/4-28 X 1/2, GD5 YZ (Serial No.: 2000676809 & Above)
33 5020883 4 BEARING CUP (Serial No.: 2000676809 & Above)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D31CE)

5900602 (1S5100Z/C33D) (2006)

5900617 (1S5100Z/C33DCE) (2006)

5900708 (1S51002/C33D61)

5900618 (1S51002/C33D61CE) (2006)

5900723 (1S5100Z/C33DCE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 5 TP 400-7271-BF-5Z-F



Hood, Bumper & Shields Group (All Models - S/N: 2000592672 & Below)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

e [~- "ttt T T
EXPORT MODELS - S/N: 2000592672 & Below; I

DOMESTIC MODELS - S/N: 2000566185 - 2000592673

EXPORT MODELS ONLY

T TN
56— \@,2@{%\;
- ~57

1
i
1
!
|
1

e — o

The above parts group applies to the following Mfg. Nos.:
5900602 (155100Z/C33D) (2006)

5900708 (1S5100Z/C33D61)

5900618 (1S5100Z/C33D61CE) (2006)

5900617 (1S5100Z/C33DCE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 6 TP 400-7271-BF-5Z-F



Hood, Bumper & Shields Group (All Models - S/N: 2000592672 & Below)

REF NO PART NO. QTYy. DESCRIPTION
1 5025158 8 WASHER, 1/2" SAE
2 5025018X14 4 BOLT, 1/2-20 X 1-3/4" GD5 YZ
3 5025018X10 4 BOLT, 1/2-20 X 1-1/4" GD5 YZ
4 5025156 12 WASHER, 3/8" SAE
5 5025013X8 4 BOLT, 3/8-16 X 1" GD5 YZ
6 5025098 8 NUT, 1/2-20 HEX NYLON LOCK
7 5025013X10 6 BOLT, 3/8-16 X 1-1/4" GD5
8 5025394 12 NUT, 3/8-16 HEX NYLOCK FLANGE
9 5400625B 2 PLATE, BUMPER MOUNT - RED
10 5400255B 1 WELD, BUMPER, SERVICE 1S4500 - RED
11 5023484 6 PLUG, PANEL, 1.25 - BLACK
12 5025299X4 4 SCREW, 1/4-20 X 1/2" ALLEN BH
13 5025391 4 NUT, 1/4-20 NYLOCK FLANGE
14 5100266 1 BOLT/WASHER ASM HOOD LATCH
15 5100265 1 HOOD LATCH, 1S5000
16 5022807 2 BUMPER, RUBBER, 5/16-18
17 5025154 6 WASHER, 1/4" SAE
18 5025010X8 4 BOLT, 1/4-20 X 1", GD5
19 5400937B 1 WELD, MOUNT HOOD LATCH - RED
20 5025155 11 WASHER, 5/16" SAE
21 5025011X8 16 BOLT, 5/16-18 X 1" GD5 YZ
22 5025392 6 NUT, 5/16-18 HEX NYLOCK FLANGE
23 5044959 2 SPACER, .38 X .50 X 1.00
24 5400345B 1 WELD, BUMPER SIDE LH 1S5000 - RED
25 5400343B 1 WELD, BUMPER SIDE RH IS5000 - RED
26 5400340B 1 WELD, IS5000 HOOD - RED
27 5400341B 1 WELD, CENTER BUMPER 1S5000 - RED
28 5061833 2 SPRING, HOOD LATCH
29 5025013X14 2 BOLT, 3/8-16 X 1-3/4" GD5
30 5025356 2 BOLT, 3/8-16 X 3/8", 1/2" SHOULDER
31 5100010 1 PIN, LATCH, SPR LOADED-PULL ACT
32 5044617 3 WASHER, .34 X 1.25 X 10 GA
33 5022308 10 BODY CLIP, 5/16-18 X 1/2" DEEP
34 5047199 2 SPACER, .38 X .50 X .75
35 5025145X6 2 BOLT, 5/16-18 X 3/4", CARRIAGE
36 5401089B 1 GUARD, FAN, LH - RED
37 5400813B 1 SHROUD, SUPPORT
38 5400765B 1 WELD, SHROUD CHANNEL - LH - RED
39 5400786B 1 WELD, SHROUD CHANNEL, RH - RED
40 5100178 1 SHROUD, RUBBER 1S5000Z
41 5061268B 1 BAR, RUBBER SUPPORT SIDE
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900602 (1S5100Z/C33D) (2006)

5900708 (1S5100Z/C33D61)

5900618 (1S5100Z/C33D61CE) (2006)

5900617 (1S5100Z/C33DCE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 7

TP 400-7271-BF-5Z-F



Hood, Bumper & Shields Group (All Models - S/N: 2000592672 & Below)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

e [~- "ttt T T
EXPORT MODELS - S/N: 2000592672 & Below; I

DOMESTIC MODELS - S/N: 2000566185 - 2000592673

EXPORT MODELS ONLY

T TN
56— \@,2@{%\;
- ~57

1
i
1
!
|
1

e — o

The above parts group applies to the following Mfg. Nos.:
5900602 (155100Z/C33D) (2006)

5900708 (1S5100Z/C33D61)

5900618 (1S5100Z/C33D61CE) (2006)

5900617 (1S5100Z/C33DCE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 8 TP 400-7271-BF-5Z-F



Hood, Bumper & Shields Group (All Models - S/N: 2000592672 & Below)

REF NO PART NO. QTY. DESCRIPTION

42 5401090B 1 GUARD, FAN, RH - RED

43 5025430 2 CLAMP, 5/16 DOUBLE, WIRE & TUBE

44 5401140B 1 SHIELD, DEBRIS - RED

45 5400926B 1 WELD, SKID PLATE - RED

46 5022922 1 CLAMP, #4 HOSE, STAINLESS (not shown)

47 5025126 2 NUT, 1/4-20 HEX SERR. FLANGE

48 5022883X34 1 EXPANSION TANK (includes Ref. No. 49)

49 5022883X35 1 CAP (not shown)

50 5401652B 1 WELD, HOOD, 1S5100ZCE (CE - EXPORT MODELS & S/N: 2000566185 &
ABOVE DOMESTIC MODELS)

51 5401416B 1 GUARD, FLYWHEEL CE, RH (CE - EXPORT MODELS ONLY)

52 5401418B 1 GUARD, FLYWHEEL CE, LH (CE - EXPORT MODELS ONLY)

53 5401547B 1 WELD, MUFFLER GUARD, IS5100ZCE (CE - EXPORT MODELS & S/N:
2000566185 & ABOVE DOMESTIC MODELS)

54 5401417B 1 GUARD, HOOD LATCH (CE - EXPORT MODELS ONLY)

55 5025154 6 WASHER, 1/4" SAE (CE - EXPORT MODELS & S/N: 2000566185 & ABOVE
DOMESTIC MODELS)

56 5025010X6 6 BOLT, 1/4-20 X 3/4" GD5 YZ (CE - EXPORT MODELS & S/N: 2000566185 &
ABOVE DOMESTIC MODELS)

57 5025392 2 NUT, 5/16-18 HEX NYLOCK FLANGE (CE - EXPORT MODELS & S/N:
2000566185 & ABOVE DOMESTIC MODELS)

58 5025155 4 WASHER, 5/16" SAE (CE - EXPORT MODELS & S/N: 2000566185 & ABOVE
DOMESTIC MODELS)

59 5025011X8 3 BOLT, 5/16-18 X 1" GD5 YZ (CE - EXPORT MODELS & S/N: 2000566185 &
ABOVE DOMESTIC MODELS)

60 5025011X10 1 BOLT, 5/16-18 X 1-1/4" GD5 YZ (CE - EXPORT MODELS & S/N: 2000566185 &
ABOVE DOMESTIC MODELS)

61 5025391 4 NUT, 1/4-20 HEX NYLOCK FLANGE (CE - EXPORT MODELS & S/N:
2000566185 & ABOVE DOMESTIC MODELS)

62 5025010X6 2 BOLT, 1/4-20 X 3/4"

63 5025126 2 NUT, 1/4-20 SERRATED FLANGE

64 5025057 2 NUT, 5/16-18 HEX NYLON LOCK (CE - EXPORT MODELS & S/N: 2000566185
& ABOVE DOMESTIC MODELS)

65 5022807 2 BUMPER, RUBBER, 5/16-18 (CE - EXPORT MODELS & S/N: 2000566185 &
ABOVE DOMESTIC MODELS)

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900602 (1S5100Z/C33D) (2006)

5900708 (1S5100Z/C33D61)

5900618 (1S5100Z/C33D61CE) (2006)

5900617 (1S5100Z/C33DCE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 9 TP 400-7271-BF-5Z-F



Hood, Bumper & Shields Group (All Models - S/N: 2000592673 & Above)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900618 (1S5100Z/C33D61CE) (2006)

5900617 (1S5100Z/C33DCE) (2006)

5900979 (1S51002/C33D31CE)

5900723 (1S5100Z/C33DCE)

5900602 (1S5100Z/C33D) (2006)

5900708 (1S51002/C33D61)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 10 TP 400-7271-BF-5Z-F



Hood, Bumper & Shields Group (All Models - S/N: 2000592673 & Above)

REF NO PART NO. QTYy. DESCRIPTION
1 5025158 8 WASHER, 1/2" SAE
2 5025018X14 4 BOLT, 1/2-20 X 1-3/4" GD5 YZ
3 5025018X10 4 BOLT, 1/2-20 X 1-1/4" GD5 YZ
4 5025156 12 WASHER, 3/8" SAE
5 5025013X8 4 BOLT, 3/8-16 X 1" GD5 YZ
6 5025098 8 NUT, 1/2-20 HEX NYLON LOCK
7 5025013X10 6 BOLT, 3/8-16 X 1-1/4" GD5
8 5025394 12 NUT, 3/8-16 HEX NYLOCK FLANGE
9 5400625B 2 PLATE, BUMPER MOUNT - RED
10 5400255B 1 WELD, BUMPER, SERVICE 1S4500 - RED
11 5023484 6 PLUG, PANEL, 1.25 - BLACK
12 5025299X4 4 SCREW, 1/4-20 X 1/2" ALLEN BH
13 5025391 4 NUT, 1/4-20 NYLOCK FLANGE
14 5100266 1 BOLT/WASHER ASM HOOD LATCH
15 5100265 1 HOOD LATCH, 1S5000
16 5022807 2 BUMPER, RUBBER, 5/16-18
17 5025154 4 WASHER, 1/4" SAE
18 5025010X6 2 BOLT, 1/4-20 X 3/4", GD5
19 5400937B 1 WELD, MOUNT HOOD LATCH - RED
20 5025155 11 WASHER, 5/16" SAE
21 5025011X8 16 BOLT, 5/16-18 X 1" GD5 YZ
22 5025392 6 NUT, 5/16-18 HEX NYLOCK FLANGE
23 5044959 2 SPACER, .38 X .50 X 1.00
24 5400345B 1 WELD, BUMPER SIDE LH 1S5000 - RED
25 5400343B 1 WELD, BUMPER SIDE RH IS5000 - RED
26 5402325 1 FOAM BAFFLE, HOOD - LEFT
27 5400341B 1 WELD, CENTER BUMPER 1S5000 - RED
28 5061833 2 SPRING, HOOD LATCH
29 5025013X14 2 BOLT, 3/8-16 X 1-3/4" GD5
30 5025356 2 BOLT, 3/8-16 X 3/8", 1/2" SHOULDER
31 5100010 1 PIN, LATCH, SPR LOADED-PULL ACT
32 5044617 1 WASHER, .34 X 1.25 X 10 GA
33 5022308 10 BODY CLIP, 5/16-18 X 1/2" DEEP
34 5047199 2 SPACER, .38 X .50 X .75
35 5025145X6 2 BOLT, 5/16-18 X 3/4", CARRIAGE
36 5402324 1 FOAM BAFFLE, HOOD - CENTER
37 5400813B 1 SHROUD, SUPPORT
38 5400765B 1 WELD, SHROUD CHANNEL - LH - RED (S/N: 2012653646 & BELOW)
39 5400786B 1 WELD, SHROUD CHANNEL, RH - RED (S/N: 2012653646 & BELOW)
40 5100178 1 SHROUD, RUBBER 1S5000Z
41 5061268B 1 BAR, RUBBER SUPPORT SIDE
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900618 (1S51002/C33D61CE) (2006)

5900617 (1S5100Z/C33DCE) (2006)

5900979 (1S5100Z/C33D31CE)

5900723 (1S5100Z/C33DCE)

5900602 (1S5100Z/C33D) (2006)

5900708 (1S5100Z/C33D61)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 11

TP 400-7271-BF-5Z-F



Hood, Bumper & Shields Group (All Models - S/N: 2000592673 & Above)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900618 (1S5100Z/C33D61CE) (2006)

5900617 (1S5100Z/C33DCE) (2006)

5900979 (1S51002/C33D31CE)

5900723 (1S5100Z/C33DCE)

5900602 (1S5100Z/C33D) (2006)

5900708 (1S51002/C33D61)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 12 TP 400-7271-BF-5Z-F



Hood, Bumper & Shields Group (All Models - S/N: 2000592673 & Above)

REF NO
42
43
44
45
46
47
48
49
50
51

52

53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77

Footnotes

PART NO.
5402326
5025430
5401140B
54009268
5022922
5025126
5022883X34
5022883X35
5401652B
5401416B

5401418B

5401547B
5401417B
5025154
5025010X6
5025392
5025155
5025011X8
5025011X10
5025391
5025010X6
5025126
5025057
5022807
5402315
5402313B
5402316
5402310B
5023236
5402314B
5402317
5402323B
5044609
5403867B
54038668
5403870B

QTy.

_ o A D) = o ) =

_ a A N = a2 A NDPNDNDNNNDA 2 WRANOO O 2 -

DESCRIPTION
FOAM BAFFLE, HOOD - RIGHT
CLAMP, 5/16 DOUBLE, WIRE & TUBE
SHIELD, DEBRIS - RED
WELD, SKID PLATE - RED
CLAMP, #4 HOSE, STAINLESS (not shown)
NUT, 1/4-20 HEX SERR. FLANGE
EXPANSION TANK (includes Ref. No. 49)
CAP
WELD, HOOD - RED (S/N: 2012653646 & BELOW)

GUARD, FLYWHEEL CE, RH (CE - EXPORT MODELS ONLY) (S/N: 2000786068
& BELOW)

GUARD, FLYWHEEL CE, LH (CE - EXPORT MODELS ONLY) (S/N: 2000786068
& BELOW)

WELD, MUFFLER GUARD - RED

GUARD, HOOD LATCH (CE - EXPORT MODELS ONLY)
WASHER, 1/4" SAE

BOLT, 1/4-20 X 3/4" GD5 YZ

NUT, 5/16-18 HEX NYLOCK FLANGE (S/N: 2000786068 & BELOW)
WASHER, 5/16" SAE (S/N: 2000786068 & BELOW)

BOLT, 5/16-18 X 1" GD5 YZ (S/N: 2000786068 & BELOW)
BOLT, 5/16-18 X 1-1/4" GD5 YZ (S/N: 2000786068 & BELOW)
NUT, 1/4-20 HEX NYLOCK FLANGE

BOLT, 1/4-20 X 3/4"

NUT, 1/4-20 SERRATED FLANGE

NUT, 5/16-18 HEX NYLON LOCK

BUMPER, RUBBER, 5/16-18

FOAM, SOUND BAFFLE, LH

WELD, SOUND SHIELD, LH - RED

FOAM, SOUND BAFFLE, RH

BRACKET, COOLANT RESERVOIR - RED

GROMMET, 3/4"

PLATE, SOUND SHIELD, RH - RED

FOAM, SOUND BAFFLE

PLATE, HOOD, SOUND SHIELD - RED

SPACER, .52 X 1.00 X .38

WELD, SHROUD CHANNEL - RH (S/N: 2012653647 & ABOVE)
WELD, SHROUD CHANNEL - LH (S/N: 2012653647 & ABOVE)
WELD, HOOD, 1S5100Z (S/N: 2012653647 & ABOVE)

The above parts group applies to the following Mfg. Nos.:

5900618 (1S5100Z/C33D61CE) (2006)
5900617 (1S5100Z/C33DCE) (2006)

5900723 (1S5100Z/C33DCE)

(

5900979 (1S5100Z/C33D31CE)
(
(

5900602 (1S5100Z/C33D) (2006)

5900708 (1S5100Z/C33D61)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

13 TP 400-7271-BF-5Z-F



Seat, Mount & Floor Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900618 (1S5100Z/C33D61CE) (2006)

5900708 (1S5100Z/C33D61)

5900723 (1S5100Z/C33DCE)

5900979 (1S5100Z/C33D31CE)

5900617 (1S5100Z/C33DCE) (2006)

5900602 (1S51002/C33D) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 14 TP 400-7271-BF-5Z-F



Seat, Mount & Floor Group

REF NO PART NO. QTYy. DESCRIPTION
1 5600304 1 SEAT PLATE W/ DECALS, 1S5100Z (Includes safety decals)
2 5022308 8 BODY CLIP, 5/16-18 X 1/2" DEEP
3 5025155 10 WASHER, 5/16" SAE
4 5025139 2 NUT, 5/16-18 HEX SERRATED FLANGE (LARGE)
5 5025011X8 10 BOLT, 5/16-18 X 1" GD5
6 5025392 4 NUT, 5/16-18 HEX NYLOCK FLANGE
7 5400277B 1 PLATE, FLOOR DETAIL - RED
8 5022094 1 SWITCH, PLUNGER, N.C./N.C.
9 5022612 2 BUMPER, RUBBER 5/16-18
10 5046586 1 SPACER, .38 X .50 X 5.06
11 5025013X48 1 BOLT, 3/8-16 X 6" GR5 YZ
12 5025156 1 WASHER, 3/8" SAE
13 5025326 1 WASHER, 2.00 X .390 X .135
14 5022798 1 SPRING, COMP, .835 X.105 X4.26
15 5020047 1 COLLAR, 5/16" SET
16 5025013X32 2 BOLT, 3/8-16 X 4" GD5 YZ
17 5025096 1 NUT, 3/8-16 HEX NYLON LOCK
18 5061835 1 ROD, SEAT STOP
19 5400713B 1 WELD, SEAT MOUNT - RED
20 5022955 1 SEAT, DELUXE, GRAY (COMPLETE) (S/N: 2014582798 & BELOW)
20 5102760 1 SEAT, 1110EVC, COMPANION
21 5101007 1 SAFETY WALK, 17.38 X 6.00
22 5100999 1 SAFETY WALK, 11.50 X 17.38
23 5025127 2 NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)
24 5025394 2 NUT, 3/8-16 HEX NYLON FLANGE
25 5022955X1 1 SEAT BOTTOM COVER (SV) (Not shown)
26 5100652 1 SPRING, EXTENSION, 4" SEAT ADJUSTMENT (SV) (Not shown)
27 5022955X2 1 CUSHION, BACK COVER (SV) (Not shown)
28 5022955X3 2 ARM REST SET (SV) (Not shown)
29 5022955X4 2 ARM REST PADS (SV) (Not shown)
30 5020930X3 1 SEAT ADJUSTMENT RAILS (SV) (Not shown)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900618 (1S51002/C33D61CE) (2006)

5900708 (1S5100Z/C33D61)

5900723 (1S5100Z/C33DCE)

5900979 (1S51002/C33D31CE)

5900617 (1S5100Z/C33DCE) (2006)

5900602 (1S5100Z/C33D) (20086)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 15 TP 400-7271-BF-5Z-F



Roll Bar & Seat Belt Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

IMPORTANT NOTE:
Contact Ferris Industries Service Department
at 1-800-933-6175 ext. 709 for ROPS
replacement parts. You must provide the
Custom Products serial number for the

ROPS system.

9

\

Roll Bar Hardware Bag
(not shown)

The above parts group applies to the following Mfg. Nos.:
5900602 (155100Z/C33D) (2006)

5900617 (1S5100Z/C33DCE) (2006)

5900723 (1S5100Z/C33DCE)

5900618 (1S5100Z/C33D61CE) (2006)

5900708 (1S5100Z/C33D61)

5900979 (1S5100Z/C33D31CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 16 TP 400-7271-BF-5Z-F



Roll Bar & Seat Belt Group

REF NO PART NO.

1 -
2 5100079
3 5100383
4 -
5 -
6 -
7 -
8 -
9 5100379
10 5100139
10 5100397
11 5025013X8
12 5400727B
13 5025394
14 5025156
15 5100267
16 5025396
17 5100545
18 5100187
Footnotes

QTy.

S OO A BRANAE 2 OOl aNDNONN 2

DESCRIPTION
ROLL BAR TOP LOOP (see drawing note)
PIN, Hitch, Black W/ Plastic Lanyard
RUBBER BUMPER
NUT (see footnote)
BOLT (see footnote)
ROLL BAR POST, RH (see drawing note)
ROLL BAR POST, LH (see drawing note)
BOLT (see footnote)
ROLL BAR HARDWARE BAG (Includes hitch pins)
SEAT BELT ASSEMBLY, Standard (Includes mounting hardware)
SEAT BELT ASSEMBLY, Extra Long (Includes mounting hardware)
BOLT, 3/8-16 x 1"
PLATE, SEAT BELT, BRACKET
NUT, 3/8-16 Hex Nylock Flange
WASHER, 3/8" SAE
SCREW, 1/2-13 X 1" SHCS
NUT, 1/2-13 NYLOCK FLANGE
RUBBER WASHER
ROPS, COMPLETE IN BOX, 1S5100Z

Not serviced. For replacement hardware, you must purchase the Roll Bar Hardware Bag (Ref. No. 9).

The above parts group applies to the following Mfg. Nos.:

5900602 (S5100Z/C33D) (2006)
5900617 (1S5100Z/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

(

5900723 (1S5100Z/C33DCE)
(
(

5900708 (1S5100Z/C33D61)
5900979 (1S5100Z/C33D31CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

17

TP 400-7271-BF-5Z-F



Seat Compartment Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

See Hydraulic
Group
See Hydraulic
Group

The above parts group applies to the following Mfg. Nos.:
5900602 (155100Z/C33D) (2006)

5900617 (1S5100Z/C33DCE) (2006)

5900979 (1S51002/C33D31CE)

5900723 (1S5100Z/C33DCE)

5900618 (1S5100Z/C33D61CE) (2006)

5900708 (1S51002/C33D61)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 18 TP 400-7271-BF-5Z-F



Seat Compartment Group

REF NO PART NO. QTYy. DESCRIPTION
1 5021397 2 GROMMET, 1-1/4
2 1722009 1 STRAP-BLACK RUBB
3 - 1 BATTERY, 12V (BCI58, 500 CCA)
4 5025155 4 WASHER, 5/16" SAE
5 5025011X8 4 BOLT, 5/16-18 X 1" GD5 YZ
6 5025392 4 NUT, 5/16-18 NYLOCK FLANGE
7 5025154 2 WASHER, 1/4" SAE
8 5025010X6 2 BOLT, 1/4-20 X 3/4" GD5 YZ
9 5401130B 1 MOUNT, OIL FILTER - RED
10 5025013X14 4 BOLT, 3/8-16 X 1-3/4" GD5
11 5022437 1 CAP, 2-1/2" VENTED
12 5044959 4 SPACER, .38 X .50 X 1.00
13 5025401 4 WASHER, 3/8" USS
14 5025394 4 NUT, 3/8-16 HEX NYLOCK FLANGE
15 5025169 2 WASHER, 1/4 LOCK
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900602 (1S5100Z/C33D) (2006)

5900617 (1S5100Z/C33DCE) (2006)

5900979 (1S5100Z/C33D31CE)

5900723 (1S5100Z/C33DCE)

5900618 (1S51002/C33D61CE) (2006)

5900708 (1S5100Z/C33D61)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 19

TP 400-7271-BF-5Z-F



Fuel Supply Hose & Tank Replacement Parts Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

/ \\ y - JH'/,»V ' 4
‘ 7!

I [
/ 1 I (R L(T: \
| | | [ N \
LH Supply —_ - riﬂ;w..‘ ‘ RSN ;/RH Supply
\{\‘ P! Lo s’)J P
byl I x
| RN O )
| T RN /
\-\ N | | | /,/ //
N L |
\ . - /
LH Fuel Tank | 73 | IR ' RH Fuel Tank
| W ) R /) /
N N |
‘ “== | LHVent RHVent | -~ |

Water Seperator Mount :
(S/N: 2013952543 & :
I
I

Above) Located under

seat plate

___________________________ -4
LH Supply
1 — 5 /3 4,22 3 \ = 1
2 \%E:m S — —2
R A A < = i
21| 20 [\ -2
I |
3
| Sam : 14
| 11 \I i g/
! 15
/
{ 12 /1 |
I |
| |
LHV —13 13 RH t
- thvent 1 oo Do Raven || g
\
| 17
| ! RH Return\\ ﬂ]
| g
________________ 19 \\ E:D:m \ \
= 1 15
12
_—18
3 3
\m om/
To Fuel Pump Inlet From Injector Tube Outlet

The above parts group applies to the following Mfg. Nos.:
5900617 (1S5100Z/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

5900708 (1S5100Z/C33D61)

5900602 (1S5100Z/C33D) (2006)

5900979 (1S5100Z/C33D31CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 20 TP 400-7271-BF-5Z-F



Fuel Supply Hose & Tank Replacement Parts Group

REF NO PART NO. QTY. DESCRIPTION
1 5600050 5 GROMMET
2 5023060 2 VALVE, Fuel Shut Off
3 5022922 11 CLAMP, #4 Hose
4 5050919X26P5 1 HOSE, 3/8" FUEL, 26.50"
5 5022920 1 FITTING, TEE, 3/8" Hose
6 5050919X3P5 1 HOSE, 3/8" FUEL, 3.50" (S/N: 2013952542 & Below)
7 5022708 2 FITTING, 1/4" NPT, 90 Deg.
8 5022926 1 FILTER/WATER SEPARATOR ASSEMBLY, Complete
8 5022926X1 1 FUEL FILTER
8 5022926X2 1 O-RING SEAL (between filter and bowl)
8 5022926X3 1 BOWL
9 5050919X54 1 HOSE, 3/8" FUEL, 54.00" (S/N: 2013952542 & Below)
10 5050919X35 1 HOSE, 3/8" FUEL, 35.00
11 5050831X16 2 HOSE, 1/4" FUEL, 16.00"
12 5020835 3 CLAMP, Hose
13 1674231 2 ELBOW FITTING
14 - 1 SEE REF # 16
15 - 2 SEE REF # 16
16 5101158 1 HOSE ASSEMBLY
17 - 1 SEE REF # 16
18 5050831X33P5 1 HOSE, 1/4" FUEL, 33.50"
19 5050861X25 2 LOOM, 5/8" 1.D., 25
20 5404079 2 VENT TUBE, DIESEL
21 5600160 1 KIT, FUEL TANK VENT LINE (Includes Ref Nos 1, 3, 11 - 13 & 20)
22 5050919X5P5 1 HOSE, 3/8" FUEL, 5.5" (S/N: 2013952543 & Above)
23 5050919X56 1 HOSE, 3/8" FUEL, 56" (S/N: 2013952543 & Above)
24 5406039D 1 MOUNT, WATER SEPERATOR - RED (S/N: 2013952543 & Above)
25 5025394 4 NUT, 3/8-16 HEX NYLOCK FLANGE (S/N: 2013952543 & Above)
26 5025156 4 WASHER, 3/8 SAE (S/N: 2013952543 & Above)
27 5025013X6 4 BOLT, 3/8-16 X 3/4" GD5 YZ (S/N: 2013952543 & Above)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900617 (1S5100Z/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

5900708 (1S5100Z/C33D61)

5900602 (1S5100Z/C33D) (2006)

5900979 (1S51002/C33D31CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 21

TP 400-7271-BF-5Z-F



Fuel Tank & Mount Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

21— Not shown.

: P
/ ® /9
I o8 o -10
a o &

The above parts group applies to the following Mfg. Nos.:
5900617 (1S5100Z/C33DCE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900618 (1S51002/C33D61CE) (2006)

5900979 (1S5100Z/C33D31CE)

5900708 (1S5100Z/C33D61)

5900723 (1S5100Z/C33DCE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 22 TP 400-7271-BF-5Z-F



Fuel Tank & Mount Group

REF NO

0N Ok OND =

Footnotes

PART NO.
5025155
5025011X8
5025392
5061406A
5023395
5061310A
5025299X4
5100016
5025170
5025011X6
5022917X1
5022917
5061298
5400243B
5061299
5022915
5025203X10
5025386
5061301B
5047993B
5022308

QTy.

OO ¢ < I GGG NGYe ' I \G)
o

NN

A DN OO-=LDND=DN=DNDN

DESCRIPTION
WASHER, 5/16" SAE
BOLT, 5/16-18 X 1" GD5
NUT, 5/16-18 HEX NYLOCK FLANGE
COVER, CONTROL PANEL
LATCH, CONTROL PANEL
PANEL, CONTROL - LH
SCREW, ALLEN HEAD, 1/4-20X1/2
POWER, OUTLET - 12 VOLT
WASHER, 5/16" LOCK
BOLT, 5/16-18 X 3/4" GRD5
CONTROL PANEL (See Instrument Panel Group)
GROMMET, FUEL GAUGE
GAUGE, FUEL 12’
TANK, FUEL, 1S4500Z, RH
WELD, FUEL TANK MOUNT
TANK, FUEL, 1S4500Z LH
CAP, FUEL TANK, 3-1/2" NECK
PIN, COTTER, 1/8" X 1-1/4" (installed with head on the bottom)
SCREW, Allen Head, #10-24 x 3/8"
PLATE, BADGE, 1S4500Z
GUARD, TANK VALVE (not shown)
CLIP, BODY 5/16-18

The above parts group applies to the following Mfg. Nos.:

5900617 (1S5100Z/C33DCE) (2006)
5900602 (1S5100Z/C33D) (2006)

5900979 (1S5100Z/C33D31CE)

(

5900618 (1S5100Z/C33D61CE) (2006)
(
(

5900708 (1S5100Z/C33D61)
5900723 (1S5100Z/C33DCE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

23

TP 400-7271-BF-5Z-F



Instrument & Control Panel Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Note: Hour meter installed so as to be read from outside of machine.

The above parts group applies to the following Mfg. Nos.:
5900708 (1S5100Z/C33D61)

5900723 (1S5100Z/C33DCE)

5900602 (1S5100Z/C33D) (2006)

5900617 (1S5100Z/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

5900979 (1S5100Z/C33D31CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 24 TP 400-7271-BF-5Z-F



Instrument & Control Panel Group

REF NO PART NO.

1 5401006A
2 5022180

3 5046360

4 5022387

5 5102417

6 5023393

7 5023451

8 5023452

9 5046360X1
10 5022222
11 5025179X6
12 5022883X1
12 5022883X2
12 5022883X3
13 5100315
14 5048475
15 5025271
16 5046392

Footnotes

QTy.

1
1
1
1
1
1
1
2
1
1
2
1
1
1
1
1
2
1

DESCRIPTION
CONTROL PANEL, 1S5000Z RH - BLK
SWITCH, BLADE ENGAGEMENT
HANDLE, THROTTLE CONTROL (with knob)
GUAGE, VOLTS
HOUR METER
GAUGE, WATER TEMPERATURE
LIGHT, GLOW PLUG, 22MM AMBER
LIGHT, WARNING, 22MM RED
KNOB
RING, SWITCH RETAINER
SCREW, #10-24 X 3/4"
SWITCH, IGNITION, COMPLETE
KEY, IGNITION (not shown)
COVER PLATE (not shown)
DECAL, CONTROL PANEL
PLATE, THROTTLE STOP (export model only)
NUT, #10-24 HEX NYLON LOCK
CABLE, THROTTLE CONTROL, 47.5"

The above parts group applies to the following Mfg. Nos.:

5900708 (1S5100Z/C33D61)
5900723 (1S5100Z/C33DCE)

5900617 (1S5100Z/C33DCE) (2006)

(
5900602 (1S5100Z/C33D) (2006)
(
5900618 (1S5100Z/C33D61CE) (2006)

5900979 (1S5100Z/C33D31CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

25

TP 400-7271-BF-5Z-F



Engine & Radiator Accessories Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

See Engine, Radiator & Mount Group

179 - Bracket, Throttle - Black

I
I (S/N: 2013263991 & Below) 1|
I
I (S/N:2013263992 & Above) 1

el 1 /
I Engine Replacement Parts ! /

: 78 - Screen, Spark Arrester

________________ -

The above parts group applies to the following Mfg. Nos.:
5900979 (1S5100Z/C33D31CE)

5900617 (1S5100Z/C33DCE) (2006)

5900618 (1S51002/C33D61CE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900708 (1S5100Z/C33D61)

5900723 (1S5100Z/C33DCE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 26 TP 400-7271-BF-5Z-F



Engine & Radiator Accessories Group

REF NO

0N Ok OND =

15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

38
39
40

Footnotes

PART NO.
5400603B
5025155
5025392
5025013X14
5025011X10
5023449
5025394
5025156
5025013X10
5400582B
5022883X19B
5022883X19C
5049755B
5400799B
5100041

809218
5100086
5100556
5023129
5048533B
5048534B
5025170
5023158
5100393
5100394
5023150
5023151
5025237
807213
841238
5022883X32
841237
809268
5025292
5025293
5023448
5022883X54
5400249A

5047650
5022901
5025179X4

QTy.

_a d d a a A N OO =00 NN =

PO U (N T 1 O R S GO O G G U G G G G U ¢ ‘s J G G G G QY
—

—_

DESCRIPTION
SUPPORT, AIR FILTER - RED
WASHER, 5/16" SAE
NUT, 5/16-18 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 1-3/4" GD5
BOLT, 5/16-18 X 1-1/4" GD5 YZ
SENDER, WATER, TEMPERATURE, 3/8 NPT (on engine)(not shown)
NUT, 3/8-16 HEX NYLOCK FLANGE
WASHER, 3/8" SAE
BOLT, 3/8-16 X 1-1/4" GD5
PLATE, AIR FILTER - RED
FUEL FILTER ASSEMBLY (19B & 19C)
FUEL FILTER ELEMENT ONLY
WELD, AIR FILTER MOUNT
BRACKET, MUFFLER IS5000

SHAFT, STUB, FLYWHEEL PLATE Order 5025499 (1) & 5101524 (1) when
replacing 5100041.

5" AIR CLEANER ASSEMBLY

HOSE, AIR FILTER IS5000
MUFFLER, 3013C CAT DIESEL ENG
SCREEN, FRONT,RAD, 1S5000Z-DSL
BRACKET, RADIATOR SCREEN - LH
BRACKET, RADIATOR SCREEN - RH
WASHER, 5/16" LOCK

BOLT, 5/16-18 X 1/2" FLANGE, SPEC
HOSE, UPPER RADIATOR-33HP CAT
HOSE, LOWER RADIATOR - CAT
PRESSURE CAP

PETCOCK VALVE

BOLT, M8 X 25MM

BRACKET, AIR CLEANER ASSY -5
AIR FILTER ELEMENT (SECONDARY)
AIR CLEANER DUST VALVE

AIR FILTER ELEMENT (PRIMARY)
RAIN CAP ASSEMBLY

WASHER, 5/16" GD.9 FLAT
WASHER, 3/8" GD.9 FLAT

CLAMP, SS HOSE 2-3/4"

HOSE CLAMP

BRACKET, THROTTLE - BLACK (S/N: 2013262991 & Below)(throttle parts on
engine)(not shown)

CLAMP, BARREL, THROTTLE (throttle parts on engine)(not shown)
CLAMP, CONDUIT (throttle parts on engine)(not shown)
SCREW, #10-24 X 1/2" ROUND PHILLIPS (throttle parts on engine)(not shown)

Order 5025499 (1) & 5101524 (1) when replacing 5100041.

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D31CE)

5900617 (1S5100Z/C33DCE) (2006)

5900602 (1S5100Z/C33D) (2006)
5900708 (1S5100Z/C33D61)
5900723 (1S5100Z/C33DCE)

(

5900618 (1S5100Z/C33D61CE) (2006)
(
(

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

27 TP 400-7271-BF-5Z-F



Engine & Radiator Accessories Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

See Engine, Radiator & Mount Group

179 - Bracket, Throttle - Black

I
I (S/N: 2013263991 & Below) 1|
I
I (S/N:2013263992 & Above) 1

el 1 /
I Engine Replacement Parts ! /

: 78 - Screen, Spark Arrester

________________ -

The above parts group applies to the following Mfg. Nos.:
5900979 (1S5100Z/C33D31CE)

5900617 (1S5100Z/C33DCE) (2006)

5900618 (1S51002/C33D61CE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900708 (1S5100Z/C33D61)

5900723 (1S5100Z/C33DCE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 28 TP 400-7271-BF-5Z-F



Engine & Radiator Accessories Group

REF NO
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79

80

Footnotes

PART NO.
5025169
5025271
5025420
5022883X11
5025011X8
5022883X7
5022883X8
5022883X9
5022883X10
5022883X12
5022883X16
5022883X17
5022883X18
5022883X20
5022883X21
5022883X22
5022883X23
5022883X24
5022883X25
5022883X26
5022883X27
5022883X28
5022883X34
5022883X35
5022883X36
5100221
5022883X40
5022883X41
5022883X42
5022883X43
5022883X45
5022883X47
5022883X48
5022883X49
5022883X50
5022883X55
5022883X56
5101641
5404060A

5100202

QTy.

2
1
1
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

DESCRIPTION
WASHER, 1/4" LOCK (throttle parts on engine)(not shown)
NUT, #10-24 HEX NYLON LOCK (throttle parts on engine)(not shown)
NUT, M6-1.0 (for alternator)(not shown)
FILTER, ENGINE OIL
BOLT, 5/16-18 X 1" GD5 YZ
OIL FILL CAP (Not shown.)
SEAL, OIL FILL (Not shown.)
SOLENOID, FUEL, 1 - POST (Not shown.)
WASHER, FUEL SOLENOID (Not shown.)
WATER PUMP (Not shown.)
GASKET, WATER PUMP (Not shown.)
THERMOSTAT (Not shown.)
GASKET, THERMOSTAT (Not shown.)
DIP STICK (Not shown.)
PLUG, OIL DRAIN (Not shown.)
WASHER, DRAIN PLUG (Not shown.)
STARTER MOTOR (Not shown.)
ALTERNATOR (Not shown.)
BELT, FAN & WATER PUMP (Not shown.)
FUEL PUMP (Not shown.)
GASKET, FUEL PUMP (Not shown.)
GLOW PLUG (Not shown.)
TANK, EXPANSION, COMPLETE (Not shown.)
CAP, TANK, EXPANSION (Not shown.)
EXHAUST GASKET (Not shown.)
SWITCH, OIL PRESSURE (Not shown.)
SWITCH, WATER TEMPERATURE (Not shown.)
STARTER SOLENOID (Not shown.)
SEAL, REAR MAIN (Not shown.)
SEAL, FRONT MAIN (Not shown.)
INDICATOR, AIR CLEANER (Not shown.)
INJECTOR ASSEMBLY (Not shown.)
WASHER, 4 HOLE (Not shown.)
WASHER, SEALING (Not shown.)
WASHER, CRUSH (Not shown.)
GASKET, VALVE COVER (Not shown.)
PARTS MANUAL, ENGINE (Not shown.)
SCREEN, SPARK ARRESTER (Not shown.)

BRACKET, THROTTLE - BLACK (S/N: 2013262992 & Above)(Not
shown.)(throttle parts on engine)

SOLENOID, FUEL, 2 - POST (Not shown.)

Order 5025499 (1) & 5101524 (1) when replacing 5100041.

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D31CE)

5900617 (1S5100Z/C33DCE) (2006)
5900618 (1S5100Z/C33D61CE) (2006)
5900602 (1S5100Z/C33D) (2006)

(

5900708 (1S5100Z/C33D61)
5900723 (1S5100Z/C33DCE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

29 TP 400-7271-BF-5Z-F



Engine & Mount Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

See Engine & Radiator
Accessories Group

See Pump Mount &
Drive %roup

AN

See Main Frame & Front
Suspension Group

The above parts group applies to the following Mfg. Nos.:
5900723 (1S5100Z/C33DCE)

5900617 (1S5100Z/C33DCE) (2006)

5900708 (1S51002/C33D61)

5900618 (1S5100Z/C33D61CE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900979 (1S51002/C33D31CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 30 TP 400-7271-BF-5Z-F



Engine & Mount Group

REF NO PART NO. QTY. DESCRIPTION
1 5025155 12~ WASHER, 5/16" SAE
2 5025394 9 NUT, 3/8-16 HEX NYLOCK FLANGE
3 5025013X8 4 BOLT, 3/8-16 X 1" GD5 YZ
4 5025150 12 WASHER, 1/2" USS
5 5025156 9 WASHER, 3/8" SAE
6 5025011X8 5 BOLT, 5/16-18 X 1" GD5 YZ
7 5025392 5 NUT, 5/16-18 HEX NYLOCK FLANGE
8 5044959 2 SPACER, .38 X .50 X 1.00
9 5047380 1 SPACER, .38 X .62 X 1.62
10 5025170 2 WASHER, 5/16" LOCK
11 5025359 3 BOLT, M10-1.5 X 16MM GD8.8
12 5025358 2 BOLT, M10-1.5 X 30MM GD8.8
13 5025011X6 7 BOLT, 5/16-18 X 3/4" GD5
14 5044960 2 SPACER, .39 X 1.00 X .25
15 5047381 4 WASHER, .39 X 2.50 X .125
16 5025013X24 1 BOLT, 3/8-16 X 3" GD5 YZ
17 5022897 1 ISO-MOUNT, REAR
18 5400578B 1 WELD,MOTOR MOUNT, UPPER - RED
19 - 1 ENGINE,CAT DIESEL#3013C, TIER 3 (S/N: 2013262991 & Below)
20 5022896 2 ISO-MOUNT, ENGINE
21 5025013X18 2 BOLT, 3/8-16 X 2-1/4" GD5 YZ
22 5400294B 1 WELD, RADIATOR MOUNT - RED
23 5023130 1 MOUNT,ISO,TOP,RAD 5000Z-DIESEL
24 5400899B 1 MOUNT, RADIATOR, ENGINE - RED (2 piece)
25 5023131 2 MOUNT, 1SO, BOTTOM, RAD 5000Z-DIESEL
26 5400898B 1 MOUNT, RADIATOR, ENGINE - RED
27 5023158 5 BOLT, 5/16-18 X 1/2" FLANGE, SPEC
28 5023127 1 RADIATOR,5000Z,DIESEL
29 5023128 1 SHROUD, RADIATOR, 5000Z-DIESEL
30 5025383 12 BOLT, M14-1.5 X 25MM
31 5025336 2 WASHER, LOCK, 10MM
32 5025305 2 WASHER, .41 X 1.75 X .14
33 5100296 1 SEAL, RADIATOR LOWER
34 5048564B 1 PLATE, RETAINING OUTER - RED
35 5048565B 1 PLATE, RETAINING - RED
36 - 1 ENGINE, CAT DIESEL, TIER 4 (S/N: 2013262992 & Above)
37 5101492 1 TIE WRAP, 24" LONG (not an illustrated part)
38 5100548 2 WASHER, .390 X 1.50 X .109, YZ
Footnotes

* See your local Caterpillar distributor for parts & service.

The above parts group applies to the following Mfg. Nos.:
5900723 (1S5100Z/C33DCE)

5900617 (1S5100Z/C33DCE) (2006)

5900708 (1S5100Z/C33D61)

5900618 (1S51002/C33D61CE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900979 (1S5100Z/C33D31CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 31

TP 400-7271-BF-5Z-F



PTO Clutch & Anchor Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

TORQUE BOLT

TO 120 FT. LBS.
o5 §>

The above parts group applies to the following Mfg. Nos.:
5900617 (1S5100Z/C33DCE) (2006)

5900979 (1S5100Z/C33D31CE)

5900708 (1S51002/C33D61)
(
(

See Gearbox Group

5900602 (1S5100Z/C33D) (2006)
5900618 (1S5100Z/C33D61CE) (2006)
5900723 (1S5100Z/C33DCE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 32 TP 400-7271-BF-5Z-F



PTO Clutch & Anchor Group
REFNO PARTNO. QTYv. DESCRIPTION

28 5050407X2
29 5045473
30 5045475

KEY, 1/4" SQ. X 3"
BOLT, CRANKSHAFT, 7/16 X 1-1/2" (S/N: 2013262991 & Below)
SPACER, .45 X 1.88 X .38 (S/N: 2013262991 & Below)

1 5043636 2 CLUTCH ANCHOR PAD
2 5025155 2 WASHER, 5/16" SAE
3 5025011X8 5 BOLT, 5/16-18 X 1" GD5
4 5050860X2P5 1 HOSE, 3/8" PUSH-LOCK, 2.5"
5 5025156 4 WASHER 3/8" SAE
6 5100314 1 SPACER, .51 X 1.75 X.63
7 5401085B 1 MOUNT, IDLER SPRING
8 1608395 1 SPRING-EXTN 1.0400DX 04.000LG .105WIRE D
9 5022797 1 PULLEY, IDLER DOUBLE-A
10 5025056 1 NUT, 1/2-13 HEX NYLON LOCK
11 5022250 2 BUSHING, FLANGE, 7/8" X 1" L
12 5045305 1 SLEEVE, A-ARM PIVOT - LONG
13 5025158 1 WASHER, 1/2" SAE
14 5025100 1 NUT, 3/8-16 SIDE LOCK
15 5025013X24 1 BOLT, 3/8-16 X 3" GD5
16 5025128 1 NUT, 3/8-16 HEX LG. SERR FLG
17 5025394 2 NUT, 3/8-16 NYLOCK FLANGE
18 5025447 1 GREASE FITTING, 1/4-28, 90 DEGREE
19 50465658 1 WELD, CLUTCH BELT IDLER
20 5100040 1 CLUTCH WARNER,1-1/4"GT300IXR-0
21 5044617 3 WASHER, .34 X 1.25 X10 GA
22 5025392 5 NUT, 5/16-18 HEX NYLOCK FLANGE
23 5101524 1 SPACER, .515 X 1.875 X .375 (S/N: 2013262992 & Above)
24 5025499 1 BOLT, CRANKSHAFT, 1/2-20 X 1-3/4" GD8 YZ (S/N: 2013262992 & Above)
25 5022575 1 BELT, HA X 36.6, SET
26 5025013X32 1 BOLT, 3/8-16 X 4" GD5 YZ
27 5047563 1 ANCHOR, CLUTCH
1
1
1

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900617 (1S5100Z/C33DCE) (2006)

5900979 (1S5100Z/C33D31CE)

5900708 (1S5100Z/C33D61)

5900602 (1S5100Z/C33D) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

5900723 (1S5100Z/C33DCE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 33 TP 400-7271-BF-5Z-F



Pump Mount & Drive Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

See Hydraulic Group

The above parts group applies to the following Mfg. Nos.:
5900979 (1S5100Z/C33D31CE)

5900617 (1S5100Z/C33DCE) (2006)

5900723 (1S5100Z/C33DCE)

5900618 (1S5100Z/C33D61CE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900708 (1S51002/C33D61)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 34 TP 400-7271-BF-5Z-F



Pump Mount & Drive Group

REF NO PART NO. QTYy. DESCRIPTION
1 5025301 1 NUT, 1/2-13 HEX JAM
2 5044913 4 WASHER, FRAME RETAINING
3 5400239B 1 WELD, PUMP PLATE IS5000 - RED
4 5020865 4 SNAP RING, INTERNAL
5 5020827 4 BEARING, IDLER
6 5020870 4 INSERT, BEARING
7 5061781 1 SPACER, .52 X 1.00 X 1.15
8 5025158 5 WASHER, 1/2" SAE
9 5025017X26 2 BOLT, 1/2-13 X 3-1/4" GD5
10 5025098 1 NUT, 1/2-20 HEX NYLOCK
11 5023390 2 PULLEY, A SECTION, 4" IDLER
12 5025018X18 4 BOLT, 1/2-20 X 2-1/4" GD5 YZ
13 5023388 1 BELT, 66.5" # 7-8672, SET
14 5025394 1 NUT, 3/8-16 HEX NYLOCK FLANGE
15 5025128 1 NUT, 3/8-16 HEX SERRATED FLANGE
16 5025013X12 1 BOLT, 3/8-16 X 1-1/2" GD5 YZ
17 5061254 1 SPACER, .52 X 1.00 X 2.55
18 5022157 2 BUSHING, BRASS, 1.25X1X1.25
19 5025415 1 WASHER, .50 X 1.75 X .13
20 5025018X32 1 BOLT, 1/2-20 X 4" GD5 YZ
21 5045178 1 SPACER, .52 X 1.00 X .75
22 5061368B 1 WELD, IDLER ARM
23 5050857X2P5 1 HOSE, 1/2" PUSH-ON 2.50"
24 5022382 2 PULLEY, Pump Drive
25 5022847 1 SPRING, EXTENSION, SWIVEL END
26 5100854 1 PULLEY, PUMP DRIVE
27 5050404X4 1 KEY, 5/16" SQ. X 1.464" RD ENDS
28 5022156 2 KEY, 5MM SQ. X 25MM
29 5022383 2 BUSHING, 17MM, HQ
30 5025010X8 4 BOLT, 1/4-20X1"
31 5021877 2 PAD, RUBBER
32 5600200 3 ASSM, PULLEY IDLER (Includes Ref Nos 4-6 & 11)
33 5025531 2 SET SCREW, 5/16-18 X 3/8, KNURL, W/PATCH
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D31CE)

5900617 (1S5100Z/C33DCE) (2006)

5900723 (1S5100Z/C33DCE)

5900618 (1S51002/C33D61CE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900708 (1S5100Z/C33D61)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 35

TP 400-7271-BF-5Z-F



Motion Control Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

NOTE: Unless Noted Otherwise,
LH and RH Components
are identical.

See Deck Lift Group

The above parts group applies to the following Mfg. Nos.:
5900979 (1S5100Z/C33D31CE)

5900602 (1S5100Z/C33D) (2006)

5900723 (1S5100Z/C33DCE)

5900618 (1S5100Z/C33D61CE) (2006)

5900708 (1S5100Z/C33D61)

5900617 (1S5100Z/C33DCE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 36 TP 400-7271-BF-5Z-F



Motion Control Group

REF NO PART NO. QTYy. DESCRIPTION
1 5025011X6 6 BOLT, 5/16-18 X 3/4" GD5
2 5025011X8 6 BOLT, 5/16-18 X 1" GD5 YZ
3 5025355 4 NUT, M8-1.25 SERR. FLANGE, CZ (S/N: 2012609704 & BELOW)
4 5025392 10 NUT, 5/16-18 HEX NYLOCK FLANGE
5 5025327 4 BOLT, 3/8-16 X 1-1/4 SHCS
6 5025096 4 NUT, 3/8-16 HEX NYLON LOCK
7 5025139 10 NUT, 5/16-18 HEX SERRATED FLANGE (LARGE)
8 5025052X18 4 BOLT, 5/16-18 X 2-1/4" GD5 TFL
9 5021397 2 GROMMET, 1-1/4
10 5025317 4 NUT, 3/8-24 HEX, LH
11 5021499 2 BEARING, FLANGE
12 5048531B 2 WELD,PLATE,NEUTRAL CONTROL
13 5021124 2 BALL JOINT, 3/8-24 MALE
14 5025354 4 NUT, M8-1.25 NYLON LOCK, CZ
15 5025156 6 WASHER, 3/8" SAE
16 5047137 2 BOLT, 5/16-24 X 4.25" GD5 YZ
17 5022645 2 SPRING, REVERSE RETURN
18 5025155 4 WASHER, 5/16" SAE
19 5025045 2 NUT, 5/16-24 HEX NYLON LOCK
20 5025033 2 NUT, 5/16-24 HEX
21 5020979 2 CLEVIS, 5/16-24, PLASTIC
22 5025213X8 2 PIN, CLEVIS, 5/16" X 1
23 5025203X10 2 PIN, COTTER, 1/8" X 1-1/4
24 5025394 8 NUT, 3/8-16 HEX NYLOCK FLANGE
25 5021098 2 BEARING, BRONZE FLANGE, 3/4
26 5025391 2 NUT, 1/4-20 HEX NYLOCK FLANGE
27 5025013X14 4 BOLT, 3/8-16 X 1-3/4" GD5
28 5025011X10 2 BOLT, 5/16-18 X 1-1/4" GD5 YZ
29 5022978 2 DAMPENER (S/N: 2012609704 & BELOW)
30 5025170 4 WASHER, 5/16" LOCK
31 5025335 4 BOLT, M8-1.25 X 35MM, GD8.8 (S/N: 2012609704 & BELOW)
32 5022068 2 GRIP, FOAM, 3/4" ID, 16" LONG
33 5047004 2 MOUNT, CONTROL ARM
34 5047410B 1 WELD, HANDLE MOTION CONTROL, LH - RED
35 5047411B 1 WELD, HANDLE MOTION CONTROL, RH - RED
36 5400712B 2 CONTROL ROD, 1S5000Z2
37 5022392 2 ROD END, 3/8-24 LH FEMALE
38 5045863 2 ARM, PUMP CONTROL (21 SERIES)
39 5046534 2 LINK, ADJUSTABLE, SHORT
40 5044933 2 SPACER, .39 X .75 X .38
41 5025013X16 2 BOLT, 3/8-16 X 2" GD5 YZ
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D31CE)

5900602 (1S5100Z/C33D) (2006)

5900723 (1S5100Z/C33DCE)

5900618 (1S51002/C33D61CE) (2006)

5900708 (1S5100Z/C33D61)

5900617 (1S5100Z/C33DCE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 37 TP 400-7271-BF-5Z-F



Motion Control Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

NOTE: Unless Noted Otherwise,
LH and RH Components
are identical.

See Deck Lift Group

The above parts group applies to the following Mfg. Nos.:
5900979 (1S5100Z/C33D31CE)

5900602 (1S5100Z/C33D) (2006)

5900723 (1S5100Z/C33DCE)

5900618 (1S5100Z/C33D61CE) (2006)

5900708 (1S5100Z/C33D61)

5900617 (1S5100Z/C33DCE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 38 TP 400-7271-BF-5Z-F



Motion Control Group

REF NO PART NO. QTYy. DESCRIPTION

42 5400686B 1 WELD, CONTROL SHAFT - RH - RED

43 5400685B 1 WELD, CONTROL SHAFT - LH - RED

44 5021451 2 SWITCH, PLUNGER, N.O.

45 5025179X6 4 SCREW, #10-24 X 3/4" ROUND SLOTTED

46 5025271 4 NUT, #10-24 HEX NYLON LOCK

47 5025035 2 NUT, 3/8-24 HEX

48 5025010X14 2 BOLT, 1/4-20 X 1-3/4" GD5 YZ

49 5025337 2 WASHER, 5/16" USS

50 5047401B 1 PLATE, RETURN TO NEUTRAL - RED

51 5025013X8 2 BOLT, 3/8-16 X 1" GD5 YZ

52 5025013X12 2 BOLT, 3/8-16 X 1-1/2" GD5 YZ

53 5100940 2 DAMPENER, CONTROL (S/N: 2012609705 & ABOVE)

54 5101307 2 BALL STUD 10MM 5/16-18 X 3/4" (S/N: 2012609705 & ABOVE)

55 5100941 2 BALL STUD 10MM 5/16-18 X 1/2" (S/N: 2012609705 & ABOVE)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D31CE)

5900602 (1S5100Z/C33D) (2006)

5900723 (1S5100Z/C33DCE)

5900618 (1S51002/C33D61CE) (2006)

5900708 (1S51002/C33D61)

5900617 (1S5100Z/C33DCE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 39

TP 400-7271-BF-5Z-F



Hydraulic Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

,/'/’] 7 -
) 16
/(1 8 o o o {
[T
——————— @_3}—15 12 =
(D)
Vst
IHm ‘ l 552
\
T \‘\ <
12 6
L
H 20
19— \\
= =0 @
7 /
o

21—

The above parts group applies to the following Mfg. Nos.:
5900979 (1S5100Z/C33D31CE)

5900708 (1S5100Z/C33D61)

5900618 (1S5100Z/C33D61CE) (2006)

5900617 (1S5100Z/C33DCE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900723 (1S5100Z/C33DCE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 40 TP 400-7271-BF-5Z-F



Hydraulic Group

REF NO PART NO.

1 5102100

2 5102103

3 5401075

4 5401076

5 5401077

6 5401078

7 5401079

8 5401080

9 5401103
10 5401104
11 5022599
12 5022601
13 5022604
14 5022709
15 5100311
16 5022377
17 5022437
18 5045872
19 5020986
20 5021356
21 5021357X1
22 5022368
23 5022042X2
24 5022042X3
25 5023402
26 5023401
27 5102101
28 5102102
29 5025203X16

Footnotes

QTy.

DESCRIPTION

HOSE ASSEMBLY (27) HP, 45 & 90 ENDS, LH

(
HOSE ASSEMBLY (29) HP, 45 & 90 ENDS LH
HOSE ASSEMBLY (9) LP, ST & 45 ENDS
HOSE ASSEMBLY (16.5) LP, ST & ST ENDS
HOSE ASSEMBLY (64) LP, 45 & 45 ENDS
HOSE ASSEMBLY (64) LP, ST & 45 ENDS
HOSE ASSEMBLY (21.5) LP, ST & 90 ENDS
HOSE ASSEMBLY (24.5) LP, ST & 45 ENDS
HOSE ASSEMBLY (15) LP, ST & ST ENDS
HOSE ASSEMBLY (7) LP, 4 ST & 45 ENDS
FITTING, #8 JIC - #8 O-RING, 90 DEG.
FITTING, #8 JIC - 1/2" NPT, STRAIGHT
FITTING T JIC #8

FITTING, #8 JIC - #10 O-RING, 45 DEG.
HYDRALIC FITTING, MALE ELBOW

OIL COOLER 1.5" X 8.5" X 11

CAP, 2-1/2" VENTED

HYDRAULIC RESERVIOR

PLUG, 1/2" NPT, SQUARE HEAD

FILTER HEAD

FILTER, HYDRAULIC

WHEEL MOTOR, MB 25 SERIES

KEY

NUT, CASTLE, 1-20

PUMP, HYDROSTATIC - PW-1ACC

PUMP, HYDROSTATIC - PW-1DCC

HOSE ASSEMBLY (27) HP, 45 & 90 ENDS, RH
HOSE ASSEMBLY (29) HP, 45 & 90 ENDS RH

PIN, COTTER, 1/8" X 2"

The above parts group applies to the following Mfg. Nos.:

5900979 (1S5100Z/C33D31CE)
5900708 (1S5100Z/C33D61)

5900617 (1S5100Z/C33DCE) (2006)

(
5900618 (1S5100Z/C33D61CE) (2006)
(
5900602 (1S5100Z/C33D) (2006)

5900723 (1S5100Z/C33DCE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

41

TP 400-7271-BF-5Z-F



Parking Brake Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

18 - *NOTE:
Bent end points towards
the outside of machine.

NOTE: Unless Noted Otherwise,
LH and RH Components
are identical. 20

The above parts group applies to the following Mfg. Nos.:
5900708 (1S5100Z/C33D61)

5900617 (1S5100Z/C33DCE) (2006)

5900723 (1S5100Z/C33DCE)

5900979 (1S5100Z/C33D31CE)

5900602 (1S5100Z/C33D) (2006)

5900618 (1S51002/C33D61CE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 42 TP 400-7271-BF-5Z-F



Parking Brake Group
REFNO PARTNO. QTY. DESCRIPTION

1 5400726B 1 BRACKET, SWITCH MOUNT - RED
2 5025010X6 2 BOLT, 1/4-20 X 3/4" GD5 YZ
3 5025126 2 NUT, 1/4-20 HEX SERR. FLANGE
4 5023324 2 CABLE, PARKING BRAKE
5 5022361 2 SPRING, BRAKE
6 5025155 4 WASHER, 5/16" SAE
7 5025045 2 NUT, 5/16-24 HEX NYLON LOCK
8 5400804B 2 BRAKE, CABLE LINK - RED
9 5025394 6 NUT, 3/8-16 HEX NYLOCK FLANGE
10 5025013X6 4 BOLT, 3/8-16 X 3/4" GD5 YZ
11 5043815 2 SPACER, .39 X 1.00 X .75
12 5025013X16 2 BOLT, 3/8-16 X 2" GD5 YZ
13 5041930 2 SPACER, .38 X .50 X .27
14 5021098 2 BEARING, BRONZE FLANGE, 3/4
15 5400723B 1 WELD, PIVOT HANDLE MOUNT - RED
16 5400739B 1 WELD, SHAFT BRAKE LEVER - RED
17 5100171 1 GRIP, BLACK FLEXIBLE
18 5045619B 1 HANDLE, BRAKE LEVER
19 5045618B 1 PIVOT, LINKAGE MOUNT WELDMENT
20 5022182 1 SWITCH, PLUNGER, NO/NC SNAP-IN
21 5100775 2 HUB, BRAKE (S/N: 2000786068 & BELOW)
22 5025156 10 WASHER, 3/8" SAE
23 5025127 2 NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)
24 5025128 2 NUT, 3/8-16 HEX SERRATED FLANGE
25 5025058X16 1 BOLT, 3/8-16 X 2" GD5 TFL CZ
26 5025010X12 2 BOLT, 1/4-20 X 1-1/2", GD5
27 5025287 2 NUT, 1/4-20 HEX SIDE LOCK
28 5023299 2 CALIPER, MECHANICAL (S/N: 2000786068 & BELOW)
29 5025100 4 NUT, 3/8-16 HEX SIDE LOCK
30 5025400 4 BOLT, 3/8-16 x 2-3/4", 1/2" SHOULDER
31 5021146 2 BALL JOINT, 5/16-24, FEMALE
32 5023320 2 SPRING, COMPRESSION
33 5025033 2 NUT, 5/16-24 HEX
34 5025337 2 WASHER, 5/16" USS
35 5025011X8 4 BOLT, 5/16-18 X 1" GD5 YZ
36 5025392 4 NUT, 5/16-18 HEX NYLOCK FLANGE
37 5100774 2 COMPACT CALIPER, AUSCO (86978) (S/N: 2000786069 & ABOVE)
38 5100775 2 WHEEL HUB, COMPACT CALIPER (86720) (S/N: 2000786069 & ABOVE)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900708 (1S51002/C33D61)

5900617 (1S5100Z/C33DCE) (2006)

5900723 (1S5100Z/C33DCE)

5900979 (1S51002/C33D31CE)

5900602 (1S5100Z/C33D) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 43 TP 400-7271-BF-5Z-F



Rear Suspension Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Not Shown S

& >
/ \Torqueto “- _
4/ 110ftIbs

INOTE: Reference # 18 |
‘Top A-Arm - Number side v
ishould face up. !

Ve
e

NOTE: Unless Noted Otherwise,
LH and RH Components
are identical.

The above parts group applies to the following Mfg. Nos.:
5900708 (1S5100Z/C33D61)

5900979 (S51002/C33D31CE)
5900617 (IS51002/C33DCE) (2006)
5900602 (1S5100Z/C33D) (2006)
5900618 (1S5100Z/C33D61CE) (2006)
5900723 (S5100Z/C33DCE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 44 TP 400-7271-BF-5Z-F



Rear Suspension Group

REF NO PART NO. QTYy. DESCRIPTION
1 5025017X18 2 BOLT, 1/2-13 X 2-1/4" GD5 YZ
2 5025332 6 NUT, 1/2-13 HEX SIDE LOCK
3 5025018X24 4 BOLT, 1/2-20 X 3" GD5 YZ
4 5101927 12 NUT, 1/2-13 HEX NYLOCK FLANGE GR8 YZ (Torque to 110 ft Ibs)
5 5025158 4 WASHER, 1/2" SAE
6 5025488X52 6 BOLT, 1/2-13 X 6-1/2" GD8 YZ
7 5049777 2 SPACER, .52 X 1.00 X 1.00
8 5061781 4 SPACER, .52 X 1.00 X 1.15
9 5020095 2 GREASE FITTING, 1/4-28 STRAIGHT (not shown)
10 5025294X26 8 BOLT, 1/2-13 X 3-1/4" ALLEN HEAD
11 5400802B 1 SHIM, CABLE ANCHOR - LH - RED
12 5400803B 1 SHIM, CABLE ANCHOR, RH - RED (not shown)
13 5100332 4 SHIM, CAMBER - PLATED
14 5025017X16 2 BOLT, 1/2-13 X 2" GD5 YZ
15 5025018X14 4 BOLT, 1/2-20 X 1-3/4" GD5 YZ
16 5023384 2 SHOCK, REAR, 1S4500
17 5100355 2 SHOCK/SPRING ASSEMBLY, 1S5000 (2006)
18 5101617 4 ASSM, A-ARM WITH BEARINGS
19 5400880B 2 MOUNT, A-ARM ADJUSTABLE - RED
20 5400874B 1 WELD, MOTOR MOUNT, LH - RED
21 5400873B 1 WELD, MOTOR MOUNT, RH - RED (not shown)
22 5025098 12 NUT, 1/2-20 HEX NYLON LOCK
23 5025018X20 4 BOLT, 1/2-20 X 2-1/2" GD5 YZ
24 5044609 2 SPACER, .52 X 1.00 X .38
25 5025523 16 BELLEVILLE WASHER 1.259 X .512 X .138 YZ
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900708 (1S51002/C33D61)

5900979 (1S5100Z/C33D31CE)

5900617 (1S5100Z/C33DCE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900618 (1S51002/C33D61CE) (2006)

5900723 (1S5100Z/C33DCE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

45 TP 400-7271-BF-5Z-F



Deck Lift Group (S/N: 2000729893 & Below)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

NOTE: Unless Noted Otherwise,
LH and RH Components
are identical.

RH Deck Lift Lever

Not Shown
_ RH Lift Frame
Not Shown
| G
a \P? '
?§ v ] ’\\ A
Q. , | E ;II\V‘/\‘ L ‘ﬂ‘

The above parts group applies to the following Mfg. Nos.:
5900618 (1S5100Z/C33D61CE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900617 (1S5100Z/C33DCE) (2006)

5900708 (1S5100Z/C33D61)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 46 TP 400-7271-BF-5Z-F



Deck Lift Group (S/N: 2000729893 & Below)

REF NO PART NO. QTy.

1 5025018X14 1
2 5061119B 1
3 5061355B 2
4 1715834 1
5 5020095 4
6 5020929 5
7 5025516 5
8 5025440 4
9 5049777 2
10 5047027 4
11 5022434 9
12 5025017X32 4
13 5021811 2
14 5025034 4
15 5061781 2
16 5061350 2
17 5025056 6
18 5400327B 1
19 5025018X24 2
20 5025098 3
21 5023392 2
22 5044994B 2
23 5025089 9
24 5061358B 1
25 5061357B 1
26 5061349 2
27 5025013X10 4
28 5025394 6
29 5061224B 2
30 5061227 2
31 5025326 2
32 5025156 6
33 5025013X16 2
34 5025017X18 2
35 5400924B 1
36 5061116B 1
37 5025155 2
38 5025011X6 2
39 5025392 2
40 5020639 1
41 5023343 10
Footnotes

DESCRIPTION
BOLT, 1/2-20 X 1-3/4" GD5 YZ
WELD, DECK ADJUST LINK
ANCHOR, EYEBOLT
RUBBER, FOOT PEDAL
GREASE FITTING, 1/4-28 STRAIGHT
SHIM, 1.0 X 1.5 X 0.125
PIN, ROLL, 3/16" X 1-1/2" PLN.
WASHER, 1/2" GD9 YZ
SPACER, .52 X 1.00 X 1.00
SPACER, .51 X.75 X .56
BALL JOINT, 1/2-20, MALE
BOLT, 1/2-13 X 4" GD5 YZ
EYE BOLT, 3/8-16 X 8", 1" EYE
NUT, 3/8-16 HEX
SPACER, .52 X 1.00 X 1.15
ROD, DECK LIFT OUTER
NUT, 1/2-13 HEX NYLON LOCK
WELD, DECK LIFT PEDAL - RED
BOLT, 1/2-20 X 3" GD5 YZ
NUT, 1/2-20 HEX NYLON LOCK
SPRING, DECK LIFT ASSIST
LINK, DECK LIFT - RED
NUT, 1/2-20 HEX JAM
WELD, DECK LIFT LEVER, LH
WELD, DECK LIFT LEVER, RH (not shown)
ROD, DECK LIFT INNER
BOLT, 3/8-16 X 1-1/4" GD5
NUT, 3/8-16 HEX NYLOCK FLANGE
LINK, SPRING
BUSHING, DECK PIVOT
WASHER, .39 X2.00 X X .14
WASHER, 3/8" SAE
BOLT, 3/8-16 X 2" GD5 YZ
BOLT, 1/2-13 X 2-1/4" GD5 YZ
WELD, LIFT SHAFT, IS5000Z - RED
WELD, ROD DECK LIFT
WASHER, 5/16" SAE
BOLT, 5/16-18 X 3/4" GD5
NUT, 5/16-18 HEX NYLOCK FLANGE
SPRING, EXTENSION
BUSHING, 1.00 X 1.13 X 1.38, PLASTIC

The above parts group applies to the following Mfg. Nos.:

5900618 (1S5100Z/C33D61CE) (2006)
5900602 (1S5100Z/C33D) (2006)
5900617 (1S5100Z/C33DCE) (2006)
5900708 (1S5100Z/C33D61)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

47

TP 400-7271-BF-5Z-F



Deck Lift Group (S/N: 2000729893 & Below)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

NOTE: Unless Noted Otherwise,
LH and RH Components
are identical.

RH Deck Lift Lever

Not Shown
_ RH Lift Frame
Not Shown
| G
a \P? '
?§ v ] ’\\ A
Q. , | E ;II\V‘/\‘ L ‘ﬂ‘

The above parts group applies to the following Mfg. Nos.:
5900618 (1S5100Z/C33D61CE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900617 (1S5100Z/C33DCE) (2006)

5900708 (1S5100Z/C33D61)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 48 TP 400-7271-BF-5Z-F



Deck Lift Group (S/N: 2000729893 & Below)

REF NO PART NO. QTy. DESCRIPTION

42 5300038 1 ASSM, REAR DECK LIFT LH

43 5300039 1 ASSM, REAR DECK LIFT RH (not shown)

44 5021733 1 KNOB, PLASTIC, 1/2-13

45 5401094B 1 WELD, DECK LIFT LEVER, LH - RED

46 5401093B 1 WELD, DECK LIFT LEVER, RH - RED (not shown)
47 5022045 1 PIN, COTTERLESS

48 5025293 4 WASHER, 3/8" GD.9 FLAT

49 5025158 1 WASHER, 1/2" SAE

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900618 (1S51002/C33D61CE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900617 (1S5100Z/C33DCE) (2006)

5900708 (1S51002/C33D61)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 49

TP 400-7271-BF-5Z-F



Deck Lift Group (S/N: 2000729894 & Above)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

NOTE: Unless Noted Otherwise,
LH and RH Components
are identical.

RH Deck Lift Lever
Not Shown

20
o\ RH Lift Frame
&\ Not Shown

The above parts group applies to the following Mfg. Nos.:
5900979 (1S5100Z/C33D31CE)

5900602 (1S5100Z/C33D) (2006)

5900723 (1S5100Z/C33DCE)

5900708 (1S5100Z/C33D61)

5900617 (1S5100Z/C33DCE) (2006)

5900618 (1S51002/C33D61CE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 50 TP 400-7271-BF-5Z-F



Deck Lift Group (S/N: 2000729894 & Above)

REF NO PART NO. QTYy. DESCRIPTION
1 5025018X14 1 BOLT, 1/2-20 X 1-3/4" GD5 YZ
2 5061119B 1 WELD, DECK ADJUST LINK
3 5061355B 2 ANCHOR, EYEBOLT
4 1715834 1 RUBBER, FOOT PEDAL
5 5020095 4 GREASE FITTING, 1/4-28 STRAIGHT
6 5100548 5 WASHER, .390 X 1.50 X .109
7 5025443 5 BOLT, 3/8-16 X 3/4, GD5, YZ WITH PATCH
8 5025440 4 WASHER, 1/2" GD9 YZ
9 5049777 2 SPACER, .52 X 1.00 X 1.00
10 5047027 4 SPACER, .51 X .75 X .56
11 5022434 9 BALL JOINT, 1/2-20, MALE
12 5025017X32 2 BOLT, 1/2-13 X 4" GD5 YZ
13 5021811 2 EYE BOLT, 3/8-16 X 8", 1" EYE
14 5025034 4 NUT, 3/8-16 HEX
15 5061781 2 SPACER, .52 X 1.00 X 1.15
16 5061350 2 ROD, DECK LIFT OUTER
17 5025056 6 NUT, 1/2-13 HEX NYLON LOCK
18 5402813B 1 WELD, DECK LIFT PEDAL - RED
19 5025018X24 2 BOLT, 1/2-20 X 3" GD5 YZ
20 5025098 3 NUT, 1/2-20 HEX NYLON LOCK
21 5023392 2 SPRING, DECK LIFT ASSIST
22 5044994B 2 LINK, DECK LIFT - RED
23 5025089 9 NUT, 1/2-20 HEX JAM
24 5401671B 1 WELD, DECK LIFT LEVER, LH
25 5401672B 1 WELD, DECK LIFT LEVER, RH (not shown)
26 5061349 2 ROD, DECK LIFT INNER
27 5025013X10 4 BOLT, 3/8-16 X 1-1/4" GD5
28 5025394 6 NUT, 3/8-16 HEX NYLOCK FLANGE
29 5061224B 2 LINK, SPRING
30 5061227 2 BUSHING, DECK PIVOT
31 5025326 2 WASHER, .39 X2.00 X X .14
32 5025156 6 WASHER, 3/8" SAE
33 5025013X16 2 BOLT, 3/8-16 X 2" GD5 YZ
34 5025017X18 2 BOLT, 1/2-13 X 2-1/4" GD5 YZ
35 5400924B 1 WELD, LIFT SHAFT, 1S5000Z - RED
36 5061116B 1 WELD, ROD DECK LIFT
37 5025155 2 WASHER, 5/16" SAE
38 5025011X6 2 BOLT, 5/16-18 X 3/4" GD5
39 5025392 2 NUT, 5/16-18 HEX NYLOCK FLANGE
40 5020639 1 SPRING, EXTENSION
41 5023343 10 BUSHING, 1.00 X 1.13 X 1.38, PLASTIC
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D31CE)

5900602 (1S5100Z/C33D) (2006)

5900723 (1S5100Z/C33DCE)

5900708 (1S51002/C33D61)

5900617 (1S5100Z/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 51

TP 400-7271-BF-5Z-F



Deck Lift Group (S/N: 2000729894 & Above)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

NOTE: Unless Noted Otherwise,
LH and RH Components
are identical.

RH Deck Lift Lever
Not Shown

20
o\ RH Lift Frame
&\ Not Shown

The above parts group applies to the following Mfg. Nos.:
5900979 (1S5100Z/C33D31CE)

5900602 (1S5100Z/C33D) (2006)

5900723 (1S5100Z/C33DCE)

5900708 (1S5100Z/C33D61)

5900617 (1S5100Z/C33DCE) (2006)

5900618 (1S51002/C33D61CE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 52 TP 400-7271-BF-5Z-F



Deck Lift Group (S/N: 2000729894 & Above)

REF NO PART NO. QTy. DESCRIPTION

42 5300038 1 ASSM, REAR DECK LIFT LH
43 5300039 1 ASSM, REAR DECK LIFT RH (not shown)
44 5021733 1 KNOB, PLASTIC, 1/2-13
45 5402812B 1 WELD, DECK LIFT LEVER, LH - RED
46 5402811B 1 WELD, DECK LIFT LEVER, RH - RED (not shown)
47 5022045 1 PIN, COTTERLESS
48 5025293 4 WASHER, 3/8" GD.9 FLAT
49 5025158 1 WASHER, 1/2" SAE
50 5025017X24 2 BOLT, 1/2-13 X 3" GD5 YZ
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D31CE)

5900602 (1S5100Z/C33D) (2006)

5900723 (1S5100Z/C33DCE)

5900708 (1S51002/C33D61)

5900617 (1S5100Z/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 53

TP 400-7271-BF-5Z-F



Gearbox Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

13 3

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D31CE)

5900602 (1S5100Z/C33D) (2006)

5900617 (1S5100Z/C33DCE) (2006)

5900708 (1S51002/C33D61)

5900723 (1S5100Z/C33DCE)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 54 TP 400-7271-BF-5Z-F



Gearbox Group
REFNO PARTNO. QTYv. DESCRIPTION

1 5022378 1 GEARBOX, RIGHT ANGLE, 1:1
2 5022794 1 PULLEY, SPINDLE, BH72
3 5020819 2 BUSHING, TAPERED HUB
4 5022908 1 PULLEY, GEARBOX INPUT
5 5025324X16 3 BOLT, 1/2-13 X 2", CARRIAGE
6 5025334 1 BOLT, 1/2-13 X 7", CARRIAGE
7 5044913 3 WASHER, FRAME RETAINING
8 5025056 4 NUT, 1/2-13 HEX NYLON LOCK
9 5025155 8 WASHER, 5/16" SAE
10 5025170 8 WASHER, 5/16" LOCK
11 5025011X8 8 BOLT, 5/16-18 X 1" GD5 YZ
12 5100039 2 KEY, .250 SQ. X 1, ROUND END
13 5025010X8 4 BOLT, 1/4-20 X 1", GD5
14 5046349B 2 WELD, MOUNT, GEAR BOX - RED
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D31CE)

5900602 (1S5100Z/C33D) (2006)

5900617 (1S5100Z/C33DCE) (2006)

5900708 (1S51002/C33D61)

5900723 (1S5100Z/C33DCE)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 55 TP 400-7271-BF-5Z-F



Wheels & Tires Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Front Wheels & Tires

Rear Wheels & Tires

The above parts group applies to the following Mfg. Nos.:
5900602 (155100Z/C33D) (2006)

5900723 (1S5100Z/C33DCE)

5900979 (1S5100Z/C33D31CE)

5900708 (1S5100Z/C33D61)

5900617 (1S5100Z/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 56 TP 400-7271-BF-5Z-F



Wheels & Tires Group

REF NO PART NO. QTY. DESCRIPTION
1 5023136 2 TIRE ASSY, 13 X 6.5 SILVER (Includes Ref No. 2 - 5 & 14)
2 5022577 2 TIRE, Front, 13 x 6.5 x 6
3 5023136X1 2 WHEEL ASSEMBLY, for 13 x 6.5 x 6 Tires, Complete (Includes Ref No. 4 & 5)
4 5022631SX2 4 BEARING, Taper Roller (2 per tire)
5 5022631SX3 4 GREASE SEAL (2 per tire)
6 5047103 4 ADAPTER, CASTER AXLE (2 per tire)
7 5025017X72 2 BOLT, 1/2-13 X 9" GD5 YZ
8 5025056 2 NUT, 1/2-13 HEX NYLON LOCK
9 5023363 2 TIRE ASSM, 26X12.00-12, SOLID (S/N: 2013192650 & Below) (Includes Ref No.
10 & 11)

10 5023152X1 2 TIRE, Rear, 26 x 12 x 12

11 5023364 2 WHEEL ASSEMBLY, 12 x 8.5 (S/N: 2013192650 & Below)

12 5022215 10 BOLT, WHEEL LUG, 1/2" X 1-5/8

13 5025158 4 WASHER, 1/2" SAE

14 5022631SX4 2 BEARING, RACE (Not Shown)

15 5101614 2 TIRE ASM, 26X12.00-12, 9.5 WIDE WHEEL (S/N: 2013192651 & Above)

(Includes Ref No. 10 & 16)
16 5101614X1 2 Wheel, 12 X 9.5", 5 Hole (S/N: 2013192651 & Above)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900602 (1S5100Z/C33D) (2006)

5900723 (1S5100Z/C33DCE)

5900979 (1S5100Z/C33D31CE)

5900708 (1S51002/C33D61)

5900617 (1S5100Z/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 57 TP 400-7271-BF-5Z-F



Decals - Brand

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

L W

i :.;_;g_an_z:_:

Diesef Power

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D31CE)

5900617 (1S5100Z/C33DCE) (2006)

5900723 (1S5100Z/C33DCE)

5900602 (155100Z/C33D) (2006)

5900708 (1S51002/C33D61)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 58 TP 400-7271-BF-5Z-F



Decals - Brand

REF NO PART NO. QTy. DESCRIPTION

1 5100340 1 DECAL, FERRIS, FRONT, 6.75 X 4.25

2 5022297 1 DECAL, FERRIS LOGO, 9-3/8

3 5100496 1 DECAL, BADGE, 1S5100, RH

4 5100497 1 DECAL, BADGE, 1S5100, LH

5 5022813 2 DECAL, 61" (61" DECK)

5 5022814 2 DECAL, 72" (72" DECK)

6 5100822 2 DECAL, CAT DIESEL POWER
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D31CE)

5900617 (1S5100Z/C33DCE) (2006)

5900723 (1S5100Z/C33DCE)

5900602 (1S5100Z/C33D) (2006)

5900708 (1S51002/C33D61)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 59

TP 400-7271-BF-5Z-F



Decals - Safety & Operation

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

14 —

15

GREASE
DALY

HYDRAULIC OIL
RESERVOIR

Use either Mobil 1. 15W-50 Olf
‘OR Castrol Syntac. 5W-50 Ol

DO NOT oILS!

The above parts group applies to the following Mfg. Nos.:
5900602 (155100Z/C33D) (2006)
5900708 (1S5100Z/C33D61)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

60

TP 400-7271-BF-5Z-F



Decals - Safety & Operation

REF NO PART NO. QTy.

1 5100315 1
2 5100097 1
3 5047696 1
4 5100708 1
5 5100709 1
6 5100134 2
7 5100093 1
8 5100405 1
9 5100406 1
10 5100403 1
11 5100404 1
12 5100316 1
13 5021036 1
14 5045923 1
15 5100428 1
Footnotes

DESCRIPTION
DECAL, CONTROL PANEL, 1S5000Z
DECAL, MAIN SAFETY
DECAL, PRIMING INSTRUCTIONS
DECAL, DANGER, FIRE
DECAL, DANGER, FIRE (SP)
DECAL, WARNING, PINCH POINT
DECAL, WARNING, HAND IN PULLEY
DECAL, WARNING
DECAL, WARNING
DECAL, WARNING
DECAL, WARNING
DECAL, HEIGHT OF CUT, 1S5000Z
DECAL, GREASE DAILY
DECAL, OIL RESERVOIR
DECAL, BELT & BLADE, I1S5000Z

The above parts group applies to the following Mfg. Nos.:

5900602 (1S5100Z/C33D) (2006)
5900708 (IS51002/C33D61)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

61

TP 400-7271-BF-5Z-F



Decals - Safety & Operation - Export

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

18

13

14 ———

15

GREASE
DALY

HYDRAULIC OIL
RESERVOIR
Use either Mobil 1 15W-50 Oil
OR Castrol Syntecx 5W-50 Oil
DO NOT USE CONVENTIONAL OILS!

The above parts group applies to the following Mfg. Nos.:
5900618 (1S5100Z/C33D61CE) (2006)

5900617 (1S5100Z/C33DCE) (2006)

5900723 (1S5100Z/C33DCE)

5900979 (1S5100Z/C33D31CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

62

TP 400-7271-BF-5Z-F



Decals - Safety & Operation - Export

REF NO PART NO. QTy. DESCRIPTION

1 5100315 1 DECAL, CONTROL PANEL, 1S5000Z
2 5102627 1 DECAL, MAIN SAFETY, ANSI CE
3 5047696 1 DECAL, PRIMING INSTRUCTIONS
4 5101353 1 DECAL, HAND IN FLAME
5 5061217 1 DECAL, DANGER, CE
6 5061246 2 DECAL, PINCH POINT, CE
7 5102420 1 DECAL, DANGER, MOWER DECK, ANSI EXP
8 5100537 1 DECAL, WARNING
9 5100537 1 DECAL, WARNING
10 5100536 1 DECAL, WARNING
11 5100536 1 DECAL, WARNING
12 5100316 1 DECAL, HEIGHT OF CUT, 1S5000Z
13 5021036 1 DECAL, GREASE DAILY
14 5045923 1 DECAL, OIL RESERVOIR
15 5100428 1 DECAL, BELT & BLADE, 1S5000Z
16 5102456 1 DECAL, FIRE ANSI EXPORT
17 5102628 1 DECAL, PARKING BRAKE SYMBOLS
18 5102457 1 DECAL, DANGER DISCHARGE ANSI EXP
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900618 (1S51002/C33D61CE) (2006)

5900617 (1S5100Z/C33DCE) (2006)

5900723 (1S5100Z/C33DCE)

5900979 (1S51002/C33D31CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 63

TP 400-7271-BF-5Z-F



61" & 72" Mower Deck - Hanger Chains

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

All 61”7 Mower Decks &
72” Side Discharge

@ A
Mower Decks PN 17
3 ’/i,\\> -
i f’j}\‘@ ‘® g
Pt @, b 13
Py /ﬁ@\ &
See Deck 14 o 1/@\%
Lift Group. / \
% / @
L

72” Rear Discharge

9
B -
Mower Decks 3 e 17\‘, E
T L
=7 8
A ) 13
See Deck wfr
ee Deck — 1 oS
Lift Group. o 1V g

The above parts group applies to the following Mfg. Nos.:

5900979 (1S5100Z/C33D31CE) 5901169 (5100/72RCE)
5901167 (5100/72) 5900708 (1S5100Z/C33D61)
5901171 (5100/72CE) 5900622 (5100/61R)
5900623 (5100/61RCE) 5900725 (5100/72RCE)
5900618 (1S51002/C33D61CE) (2006) 5900724 (5100/72CE)
5900726 (5100/61RCE) 5901168 (5100/72R)
© Copyright 2010 Briggs and Stratton. All Rights Reserved. 64

TP 400-7271-BF-5Z-F



61" & 72" Mower Deck - Hanger Chains

REF NO

0N Ok OND =

Footnotes

PART NO.
5025158
5025394
5025098
5025156
5025056
5025128
5025156
5023174
5025426
5025013x14
5045026
5025013x14
5025427
5025428
5050878x3
5025438
5025089
5025084
5050878X5
5025394
5025128
5025018X20

QTy.

N OMNMMNMNDNAENMNNDNNODMNDMONDNDMNOMNDN=2DNDNNMNBRENDNDOO

DESCRIPTION
WASHER, 1/2" SAE
NUT, 3/8-16 HEX NYLOCK FLANGE
NUT, 1/2-20 HEX NYLON LOCK
WASHER 3/8" SAE
NUT, 1/2-13 HEX NYLON LOCK
NUT, 3/8-16 HEX LG. SERR FLG
WASHER 3/8" SAE
CLEVIS, 1/2-20, STEEL
BOLT, 1/2-20 X 2-1/2, FLT
BOLT, 3/8-16 X 1-3/4" GD5
HANGER, FRONT DECK - 4 LINK
BOLT, 3/8-16 X 1-3/4" GD5
BOLT, M12 X 30MM, SHOULDER
NUT, M10-1.5, NYLON INSERT
CHAIN, 5/16" GD30, 3 LINKS
ROUND. PIN ANCHOR SHACKLE
NUT, 1/2-20 HEX JAM
NUT, 3/8-16 HEX NYLON LOCK
CHAIN, 5 LINKS
NUT, 3/8-16 HEX NYLOCK FLANGE
NUT, 3/8-16 HEX LG. SERR FLG
BOLT, 1/2-20 X 2-1/2" GD5

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D31CE)
5901167 (5100/72)

5900623 (5100/61RCE)

(

5901171 (5100/72CE)
(
(

5900618 (1S5100Z/C33D61CE) (2006)

5900726 (5100/61RCE)

5901169 (5100/72RCE)
5900708 (1S5100Z/C33D61)
5900622 (5100/61R)
5900725 (5100/72RCE)
5900724 (5100/72CE)
5901168 (5100/72R)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 65

TP 400-7271-BF-5Z-F



61" Mower Deck - Deflector & Shield - Rear Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900623 (5100/61RCE)

5900622 (5100/61R)

5900726 (5100/61RCE)

5900618 (1S51002/C33D61CE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 66 TP 400-7271-BF-5Z-F



61" Mower Deck - Deflector & Shield - Rear Discharge

REF NO PART NO.
5048243
5048245B
5401438B
5025392
5025145x8
5025145x10

(o) 2N BN NSV TN \o B

Footnotes

QTy.

1
1
1
7
4
3

DESCRIPTION
DEFLECTOR, RUBBER
PLATE, RETAINING - RED
PLATE, SHIELD - RED
NUT, 5/16-18 HEX NYLOCK FLANGE
CARRIAGE BOLT 5/16-18 X 3/4
CARRIAGE BOLT 5/16-18 X 3/4

The above parts group applies to the following Mfg. Nos.:

5900623 (5100/61RCE)

5900622 (5100/61R)

5900726 (5100/61RCE)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

67

TP 400-7271-BF-5Z-F



61" & 72" Mower Deck - Housing, Covers, Spindles & Blades - Rear Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Torque Capscrews
to 70 Ft. Lbs.
(95 Nm)

The above parts group applies to the following Mfg. Nos.:
5900623 (5100/61RCE) 5900622 (5100/61R)

5901168 (5100/72R)

5900726 (5100/61RCE)

5900725 (5100/72RCE)

5901169 (5100/72RCE)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 68 TP 400-7271-BF-5Z-F



61" & 72" Mower Deck - Housing, Covers, Spindles & Blades - Rear Discharge

REF NO PART NO. QTY. DESCRIPTION
1 5600072 1 DECK SHELL W/DECALS, 61" RD - DOMESTIC (INCLUDES SAFETY DECALS)
(Applies to 61" rear discharge domestic model only.)
1 5600073 1 DECK SHELL W/DECALS, 61" RD - EXPORT (INCLUDES SAFETY DECALS)
(Applies to 61" rear discharge export model only.)
1 5600040 1 DECK SHELL W/DECALS, 72" RD - RED (INCLUDES SAFETY DECALS)

(Applies to 72" rear discharge model only.)

2 5020842 3 BLADE, 21" (Applies to 61" rear discharge model only.)
2 5022476 3 BLADE, 25" (Applies to 72" rear discharge model only.)
3 5049438 3 ASSM, SPINDLE, BOTTOM MOUNT
4 5401212B 1 GUARD, 61" 5000 - LH - RED (Applies to 61" rear discharge model only.)
4 5401137B 1 GUARD, DECK - LH - RED (Applies to 72" rear discharge model only.)
5 5401213B 1 GUARD, 61" 5000 - RH - RED (Applies to 61" rear discharge model only.)
5 5401136B 1 GUARD, DECK - RH - RED (Applies to 72" rear discharge model only.)
6 5025394 18 NUT, 3/8-16 HEX NYLOCK FLANGE
7 5061411B 1 BAFFLE, BLOWOUT, RH (Applies to 61" rear discharge CE model only.)
7 5061408B 1 BAFFLE, BLOWOUT, RH (Applies to 72" rear discharge CE model only.)
8 5061412B 1 BAFFLE, BLOWOUT, LH (Applies to 61" rear discharge CE model only.)
8 50614098 1 BAFFLE, BLOWOUT, LH (Applies to 72" rear discharge CE model only.)
9 5025477 3 WASHER, 5/8" GRADE 8, YZ

10 5025320x14 3 BOLT, 5/8-11 X 1-3/4 GR8

11 5047408 8 SPACER, .39 X .75 X .50

12 5025392 12 NUT, 5/16-18 HEX NYLOCK FLANGE (Applies to CE model only.)

13 5023156 12 BOLT, 5/16-18 X 3/4" FLANGE (Applies to CE model only.)

14 5025390x10 18 BOLT, 3/8-16 X 1-1/4", FLANGE

15 5022308 6 BODY CLIP, 5/16-18 X 1/2" DEEP

16 5025155 6 WASHER, 5/16" SAE

17 5025011x6 6 BOLT, 5/16-18 X 3/4" GD5

18 5023272 3 BLADE, 21", SAND (Applies to 61" rear discharge CE model only.)

18 5023273 3 BLADE, 25", SAND (Applies to 72" rear discharge CE model only.)

19 5061413B 1 BAFFLE, REINFORCEMENT (Applies to CE model only.)

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900623 (5100/61RCE) 5900622 (5100/61R)

5901168 (5100/72R)

5900726 (5100/61RCE)

5900725 (5100/72RCE)

5901169 (5100/72RCE)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 69 TP 400-7271-BF-5Z-F



61" Mower Deck - Housing, Covers, Spindles & Blades - Side Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

-
Y
’
AP
e
/
7/
~

)

Torque Capscrews
to 70 Ft. Lbs.
(95 Nm)

The above parts group applies to the following Mfg. Nos.:
5900708 (1S5100Z/C33D61)
5900979 (1S5100Z/C33D31CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 70 TP 400-7271-BF-5Z-F



61" Mower Deck - Housing, Covers, Spindles & Blades - Side Discharge

REF NO PART NO. QTYy. DESCRIPTION
1 5600086 1 KIT, DISCHARGE CHUTE, 61/72, FERRIS RED
2 5025394 21 NUT, 3/8-16 HEX NYLOCK FLANGE
3 5061293B 1 WELD, FRAME, CHUTE, 61 - RED
4 5100843 1 CHUTE, DISCHARGE, RUBBER, 61/72
5 5402360B 1 SUPPORT, DISCHARGE CHUTE, 61/72 - RED
6 5025013X10 3 BOLT, 3/8-16 X 1-1/4 GD5
7 5025045 2 NUT, 5/16-24 HEX NYLON LOCK
8 5061300 1 ROD MOUNT, CHUTE 61"
9 5025392 3 NUT, 5/16-18 HEX NYLOCK FLANGE
10 5025411 1 BOLT, 5/16-18 X 3/4 FLANGE
11 5403484B 1 GUARD, 61" RH - RED
12 5403485B 1 GUARD, 61" LH - RED
13 5600229 1 DECK SHELL W/DECALS, 61" - 1S5100
14 5022308 6 CLIP, BODY , 5/16-18 FOR 7 GA.
15 5025155 6 WASHER, 5/16 SAE
16 5025011X6 6 BOLT, 5/16-18 X 3/4 GD5
17 5049438 3 ASSM, SPINDLE, BOTTOM MOUNT
18 5025390X10 18 BOLT, 3/8-16 X 1-1/4", FLANGE
19 5020842 3 BLADE, 21
20 5025477 3 WASHER, 5/8" GRADE 8, YZ
21 5025320X14 3 BOLT, 5/8-11 X 1-3/4" GD8
22 5401344B 1 PLATE, DEFLECTOR - RED
23 5025145X6 2 BOLT, 5/16-18 X 3/4, CARRIAGE
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900708 (1S51002/C33D61)
5900979 (1S5100Z/C33D31CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

7

TP 400-7271-BF-5Z-F



61" & 72" Mower Deck - Pulleys, Belt & Idler Arm - Rear Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

61” Rear Discharge
Idler Spring Mount

2 4
/ ® 22
&
s 2 5
é’ff///
&
22 &\
g,ﬂ,,, w.,,,x21

The above parts group applies to the following Mfg. Nos.:
5900623 (5100/61RCE) 5900618 (1S5100Z/C33D61CE) (2006)
5900726 (5100/61RCE)

5901168 (5100/72R)

5901169 (5100/72RCE)

5900622 (5100/61R)

5900725 (5100/72RCE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 72 TP 400-7271-BF-5Z-F



61" & 72" Mower Deck - Pulleys, Belt & Idler Arm - Rear Discharge

REF NO

10
1
12
13
14
15
16
17
18
19
20
21
21
22
23
23
24
24
25
26
27

Footnotes

PART NO.
5022794

5023339

5020819
5021541
5600184
5022800
50450198

5401621B

5045022
5045023
5046434B
5025150
5025158
5025018x24
5025098
5025018x20
5025017x36
5025056
5023340
5025010x8
5022726
5020095
5025013x10
5025058x14
5025128
5025100
5025096
5021724
5022439
5100520
5401594B
5101103

QTy.

3

w

- = W N

W — = o DW= W2 WO = a ONOOOWN 2 -

DESCRIPTION

PULLEY, SPINDLE, BH72 (Applies to 61" rear disharge models; Applies to 72"
rear discharge models - S/N: 2000592793 & Above)

PULLEY, SPINDLE, BH78 (Applies to 72" rear discharge models - S/N:
2000592792 & Below)

BUSHING, TAPERED HUB

BUSHING, FLANGE

KIT, PULLEY & SHIELD (Includes Part Nos 5021976 & 5101103)
PLUG, HOLE 2-1/8

WELD, IDLER ARM - RED (Applies to 61" rear disharge models; Applies to 72"
rear discharge models - S/N: 2000592793 & Above)

WELD, IDLER ARM - RED (Applies to 72" rear discharge models - S/N:
2000592792 & Below)

SPACER, .52 X 1.00 X 3.50

SPACER, .52 X 1.00 X .44

WELD, MOUNT, IDLER - RED

WASHER, 1/2" USS

WASHER, 1/2" SAE

BOLT, 1/2-20 X 3" GD5

NUT, 1/2-20 HEX NYLON LOCK

BOLT, 1/2-20 X 2-1/2" GD5

BOLT, 1/2-13 X 4-1/2" GD5

NUT, 1/2-13 HEX NYLON LOCK

SPRING, EXTENSION, SWIVEL END

BOLT, 1/4-20 X 1" GD5

KEY 1/4 SQ X 1-1/2 LONG

GREASE FITTING, 1/4-28 STR

BOLT, 3/8-16 X 1-1/4" GD5 (Applies to 61" rear discharge model only.)
BOLT, 3/8-16 X 1-3/4" TFL (Applies to 72" rear discharge model only.)
NUT, 3/8-16 HEX LG. SERR FLG

NUT, 3/8-16 HEX SIDE LOCK (Applies to 61" rear discharge model only.)
NUT, 3/8-16 HEX NYLON LOCK (Applies to 72" rear discharge model only.)
BELT, DECK 61" (Applies to 61" models)

BELT, DECK 72" (Applies to 72" models)

SPACER, .515 X 1.00 X .218

MOUNT, IDLER SPRING (Applies to 61" rear discharge model only.)
SHIELD, PULLEY BEARING

The above parts group applies to the following Mfg. Nos.:
5900623 (5100/61RCE)
5900726 (5100/61RCE)

5901169 (5100/72RCE)

(

5901168 (5100/72R)
(
(

5900622 (5100/61R)
5900725 (5100/72RCE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

5900618 (1S51002/C33D61CE) (2006)

73 TP 400-7271-BF-5Z-F



61" Mower Deck - Pulleys, Belt & Idler Arm - Side Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900708 (1S5100Z/C33D61)
5900979 (1S5100Z/C33D31CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 74 TP 400-7271-BF-5Z-F



61" Mower Deck - Pulleys, Belt & Idler Arm - Side Discharge

REF NO PART NO. QTy.

1 5021724 1
2 5025017X36 1
3 5025150 2
4 5045022 1
5 5021541 2
6 5045019B 1
7 5025396 5
8 5025158 4
9 5021976 4
10 5025017X24 2
11 5020095 1
12 5061226 1
13 5025394 1
14 5045023 3
15 5023340 1
16 5025034 1
17 5025013X10 1
18 5025017X28 1
19 5046434B 3
20 5020815 3
21 5022726 3
22 5020819 3
23 5025010X8 6
24 5101004 1
25 5101103 4
Footnotes

DESCRIPTION
BELT, # 7-5336
BOLT, 1/2-13 X 4-1/2 GD5
WASHER, 1/2 USS
SPACER, .52 X 1.00 X 3.50
BUSHING, FLANGE
WELD, IDLER ARM
NUT, 1/2-13 HEX NYLOCK FLANGE
WASHER, 1/2 SAE
PULLEY, IDLER 6-3/4
BOLT, 1/2-13 X 3 GD5
GREASE FITTING, 1/4-28 STRAIGHT
MOUNT, IDLER SPRING
NUT, 3/8-16 HEX NYLOCK FLANGE
SPACER, .52 X 1.00 X .44
SPRING-EXTENSION, SWIVEL END
NUT, 3/8-16 HEX
BOLT, 3/8-16 X 1-1/4 GD5
BOLT, 1/2-13 X 3-1/2 GD5
WELD, MOUNT, IDLER
PULLEY, SPINDLE, BH66
KEY 1/4 SQ X 1 1/2 LONG
BUSHING, TAPERED HUB
BOLT, 1/4-20 X 1, GD5
SAFETY WALK, 4.00 X 7.50
SHIELD, PULLEY BEARING

The above parts group applies to the following Mfg. Nos.:

5900708 (1S5100Z/C33D61)
5900979 (1S5100Z/C33D31CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

75

TP 400-7271-BF-5Z-F



61" Mower Deck - Rollers & Casters - Rear Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900622 (5100/61R)

5900623 (5100/61RCE)

5900726 (5100/61RCE)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 76 TP 400-7271-BF-5Z-F



61" Mower Deck - Rollers & Casters - Rear Discharge

REF NO PART NO.
1 5020785
2 5041655B
3 5025155
4 5025011x8
5 5025392
6 5025013X36
7 5045992
8 1716353
9 5046446
10 5025096
11 5100548
12 5025013X8
Footnotes

QTy.

1
1
1
1
1
2
2
2
2
2
1
1

DESCRIPTION
ROLLER, DECK
WELD, BRACKET, ROLLER PIN
WASHER, 5/16" SAE
BOLT, 5/16 - 18 X 1
NUT, 5/16-18 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 4-1/2"
SPACER, .39 X 1.00 X.79
GAUGE WHEEL-2.70
SPACER, .39 X 1.00 X .80
NUT, 3/8-16 HEX NYLON LOCK
WASHER, .390 X 1.50 X .109 YZ
BOLT, 3/8-16 X 1 GD5 YZ

The above parts group applies to the following Mfg. Nos.:

5900622 (5100/61R)

5900623 (5100/61RCE)

5900726 (5100/61RCE)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

77

TP 400-7271-BF-5Z-F



61" Mower Deck - Rollers & Casters - Side Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900708 (1S5100Z/C33D61)
5900979 (1S5100Z/C33D31CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 78 TP 400-7271-BF-5Z-F



61" Mower Deck - Rollers & Casters - Side Discharge
REFNO PARTNO. QTY. DESCRIPTION

1 5020785 1 ROLLER, DECK
2 5041655B 1 WELD, BRACKET, ROLLER PIN
3 5025394 6 NUT, 3/8-16 HEX NYLOCK FLANGE
4 5025013X8 2 BOLT, 3/8-16 X 1 GD5 YZ
5 5020655 2 PIN, LYNCH, 7/16
6 5041476 6 SPACER, 1.02 X 1.56 X .50
7 5021541 4 BUSHING, FLANGE
8 5600280 1 ASSM, ARM, DECK CASTER, LH (Includes bushing and grease fitting)
9 5600279 1 ASSM, ARM, DECK CASTER, RH (Includes bushings and grease fitting)
10 5020095 2 GREASE FITTING, 1/4-28 STRAIGHT
11 5025013X6 4 BOLT, 3/8-16 X 3/4 GD5 YZ
12 5022098 2 CAP, 1-1/2 X 2 X 11GA, PLASTIC
13 5045034 2 WELD, CASTER ROLLER PIN
14 5045188B 2 WELD, CASTER YOKE
15 5022060 2 ROLLER, SMALL
16 5025011X6 2 BOLT, 5/16-18 X 3/4 GD5
17 5025127 2 NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)
18 5025292 2 WASHER, 5/16 GD.9 FLAT
19 5100548 1 WASHER, .390 X 1.50 X .109 YZ
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900708 (1S51002/C33D61)
5900979 (1S5100Z/C33D31CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 79 TP 400-7271-BF-5Z-F



72" Mower Deck - Deflector & Shield - Rear Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5901168 (5100/72R)

5900725 (5100/72RCE)

5901169 (5100/72RCE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 80 TP 400-7271-BF-5Z-F



72" Mower Deck - Deflector & Shield - Rear Discharge

REF NO PART NO. QTy.
5025145x6
5401240B
5025057
5025011X8
50484698
5025155
5025170
5048470
5048471B

© 0O NO Ok WOWDN =
- = W W= O O =W

Footnotes

DESCRIPTION
BOLT, 5/16-18 X 3/4", CARRIAGE
PLATE, SHIELD - RED
NUT, 5/16-18 HEX NYLON LOCK
BOLT, 5/16-18 X 1" GD5 YZ
PLATE, ANGLE DEFLECTOR
WASHER, 5/16" SAE
WASHER, 5/16" LOCK
DEFLECTOR
PLATE, RETAINING

The above parts group applies to the following Mfg. Nos.:

5901168 (5100/72R)
5900725 (5100/72RCE)
5901169 (5100/72RCE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

81

TP 400-7271-BF-5Z-F



72" Mower Deck - Housing, Covers, Spindles & Blades - Side Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

EXPORT MODEL ONLY

TORQUE BOLTS (3)
TO 70 FT. LBS.
(95 Nm)

The above parts group applies to the following Mfg. Nos.:
5900724 (5100/72CE)

5901167 (5100/72)

5901171 (5100/72CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 82 TP 400-7271-BF-5Z-F



72" Mower Deck - Housing, Covers, Spindles & Blades - Side Discharge

REF NO PART NO. QTY. DESCRIPTION
1 5600228 1 DECK SHELL W/DECALS, 72" (Includes safety decals)
1 5600041 1 DECK SHELLW/DECALS, 72" EXPORT (Includes safety decals)
2 5401136B 1 GUARD, 72", RH
3 5401137B 1 GUARD, 72", LH
4 5061288B 1 RUBBER CHUTE ASSEMBLY (Includes Ref. No. 5 - 9)
5 5061293B 1 CHUTE FRAME
6 5402403 1 RUBBER DISCHARGE CHUTE
7 5061290B 1 SUPPORT, DISCHARGE CHUTE
8 5025013X10 3 BOLT, 3/8-16 X 1-1/4"
9 5025394 3 NUT, 3/8-16 HEX NYLOCK FLANGE
10 5061300 1 ROD, MOUNT, CHUTE, 61"
11 5025393 2 NUT, 5/16-24 HEX NYLOCK FLANGE
12 5022308 6 BODY CLIP, 5/16-18
13 5025320X14 3 BOLT, 5/8-11 X 1-3/4 GR8
14 5025477 3 WASHER, 5/8" GRADE 8, YZ
15 5049438 3 SPINDLE ASSEMBLY
16 5025390X10 18 BOLT, 3/8-16 X 1-1/4", FLANGE
17 5025096 18 NUT, 3/8-16 HEX NYLON LOCK
18 5025011X8 6 BOLT, 5/16-18 X 1"
19 5025155 6 WASHER, 5/16" SAE
20 5022476 3 BLADE, 25"
20 5023273 3 BLADE, 25", SAND (Export model only)
21 5025411 1 BOLT, 5/16-18 X 3/4" FLANGE
22 5025392 1 NUT, 5/16-18 HEX NYLOCK FLANGE
23 5061409B 1 BLOWOUT BAFFLE, LH (Export model only)
24 5061413B 1 BAFFLE REINFORCMENT (Export model only)
25 5061408B 1 BLOWOUT BAFFLE, RH (Export model only)
26 5047408 8 SPACER, .39 X .75 X .50 (Export model only)
27 5023156 12 BOLT, 5/16-18 X 3/4" FLANGE (Export model only)
28 5025392 12 NUT, 5/16-18 HEX NYLOCK FLANGE (Export model only)
29 5050086X10P75 1 TUBE, 1/2 X 3/8 X 10.75 BLACK POLY (Export model only)
30 5025164 1 WASHER, 5/16 FENDER (Export model only)
31 5023385 1 SPRING, TORSION (Export model only)
32 5023489 1 CAP, PROTECTOR, .120 ID (Export model only)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900724 (5100/72CE)

5901167 (5100/72)

5901171 (5100/72CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 83

TP 400-7271-BF-5Z-F



72" Mower Deck - Pulleys, Belt & Idler Arm - Side Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5901171 (5100/72CE)

5901167 (5100/72)

5900724 (5100/72CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 84 TP 400-7271-BF-5Z-F



72" Mower Deck - Pulleys, Belt & Idler Arm - Side Discharge

REF NO

0N Ok OND =

Footnotes

PART NO.
5022439
5025017x36
5025150
5045022
5021541
5045019B
5020095
5025018x20
5025098
5025158
5600184
5045023
5023340
5025100
5025128
5025056
5025058X14
5025018x28
5046434B
5022794
5022726
5020819
5025010X8
5100520
5023339
5022794
5401621B
5045019B
5101103

QTy.

D a2 W= OWW W W W = o= o DD e N = N =

DESCRIPTION
BELT, DECK 72" 31 HP HORIZ
BOLT, 1/2-13 X 4-1/2" GD5
WASHER, 1/2" USS
SPACER, .52 X 1.00 X 3.50
BUSHING, FLANGE (2 per Idler arm.)
WELD, IDLER ARM (Domestic Models Only.) (Includes Ref. Nos 5 and 7.)
GREASE FITTING, 1/4-28 STRAIGHT
BOLT, 1/2-20 X 2-1/2" GD5 YZ
NUT-HEX NYLON LOCK 1/2-20 HYDRO CUT
WASHER, 1/2" SAE
KIT, PULLEY & SHIELD (Includes Part Nos 5021976 & 5101103)
SPACER, .52 X 1.00 X .44
SPRING, EXTENSION, SWIVEL END
NUT, 3/8-16 HEX SIDE LOCK
NUT, 3/8-16 HEX SERRATED FLANGE
NUT, 1/2-13 HEX NYLON LOCK
BOLT, 3/8-16 X 1-3/4" GD5 TFL
BOLT, 1/2-20 X 3-1/2" GD5 YZ
WELD, MOUNT, IDLER
PULLEY, SPINDLE, BH72 (Domestic Models Only.)
KEY 1/4 SQ X 1 1/2 LONG
BUSHING, TAPERED HUB
BOLT, 1/4-20 X 1", GD5
SPACER, .515X 1.00 X .218
PULLEY, SPINDLE, BH 78 (Export Models Only - S/N: 2000592771 & Below)
PULLEY, SPINDLE, BH 72 (Export Models Only - S/N: 2000592772 & Above)
WELD, IDLER ARM - RED (Export Models Only - S/N: 2000592771 & Below)
WELD, IDLER ARM - RED (Export Models Only - S/N: 2000592772 & Above)
SHIELD, PULLEY BEARING

The above parts group applies to the following Mfg. Nos.:
5901171 (5100/72CE)
5901167 (5100/72)

5900724 (5100/72CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

85 TP 400-7271-BF-5Z-F



72" Mower Deck - Rollers & Casters

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900725 (5100/72RCE)

5901167 (5100/72)

5900724 (5100/72CE)

5901169 (5100/72RCE)

5901168 (5100/72R)

5901171 (5100/72CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 86 TP 400-7271-BF-5Z-F



72" Mower Deck - Rollers & Casters
REF NO PART NO. QTy. DESCRIPTION

1 5020785 1 ROLLER, DECK
2 5041655B 1 WELD, BRACKET, ROLLER PIN
3 5046965B 2 WELD, ARM, DECK CASTER (Includes Ref. Nos 4, 9, and 17.)
4 5021541 4 BUSHING, FLANGE (2 per caster arm.)
5 5041476 6 SPACER, 1.02 X 1.56 X .50
6 5045188B 2 WELD, CASTER YOKE
7 5022060 2 ROLLER, SMALL
8 5045034B 2 WELD, CASTER ROLLER PIN
9 5022098 2 CAP, 1-1/2" X 2" X 11GA, PLASTIC
10 5020655 2 PIN, LYNCH, 7/16"
11 5025156 1 WASHER 3/8" SAE
12 5025128 5 NUT, 3/8-16 HEX LG. SERR FLG
13 5025013X8 1 BOLT, 3/8-16 X 1" GD5
14 5025127 2 NUT, 5/16-18 HEX SM. SERR. FLG.
15 5025292 2 WASHER, 5/16" GD. 9 FLAT
16 5025011X6 2 BOLT, 5/16-18 X 3/4" GRD5
17 5020095 2 GREASE FITTING, 1/4-28 STR
18 5025013X6 4 BOLT, 3/8-16 X 3/4" GD5
19 5100548 1 WASHER, .390 X 1.50 X .109 YZ
20 5025013X8 1 BOLT, 3/8-16 X 1 GD5 YZ
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900725 (5100/72RCE)

5901167 (5100/72)

5900724 (5100/72CE)

5901169 (5100/72RCE)

5901168 (5100/72R)

5901171 (5100/72CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 87 TP 400-7271-BF-5Z-F



61" & 72" Mower Decks - Rear Mount Bars

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:

5900726 (5100/61RCE) 5900979 (1S5100Z/C33D31CE)
5901167 (5100/72) 5900724 (5100/72CE)

5901168 (5100/72R) 5900618 (1S5100Z/C33D61CE) (2006)
5900623 (5100/61RCE) 5900708 (1S5100Z/C33D61)

5901169 (5100/72RCE) 5900725 (5100/72RCE)

5900622 (5100/61R) 5901171 (5100/72CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 88 TP 400-7271-BF-5Z-F



61" & 72" Mower Decks - Rear Mount Bars

REF NO PART NO. QTy. DESCRIPTION

1 5045009 2 DECK PUSHER BAR, Complete (Includes Ref No. 13)
2 5020095 2 GREASE FITTING
3 5025093 2 NUT, 3/4-16 Hex Jam
4 5025265X24 2 BOLT, 3/4-16 x 3
5 5022111 4 ROD END SEAL
6 5022039 2 BALL JOINT, 3/4-16 Male
7 5025160 2 WASHER, 3/4" SAE
8 5025284 2 NUT, 3/4-16 Hex Nylon Lock
9 5025096 2 NUT, 3/8-16 Hex Nylon Lock
10 5045037B 2 PUSHER BAR MOUNT PIN
11 5025013X10 2 BOLT, 3/8-16 x 1-1/4
12 5025156 4 WASHER, 3/8" SAE
13 5023344 8 BUSHING (Qty. (4) per pusher bar)
14 5100548 2 WASHER, .390 X 1.50 X .109 YZ
15 5025013X8 2 BOLT, 3/8-16 X 1 GD5 YZ
Footnotes

The above parts group applies to the following Mfg. Nos.:

5900726 (5100/61RCE) 5900979 (1S5100Z/C33D31CE)
5901167 (5100/72) 5900724 (5100/72CE)
5901168 (5100/72R) 5900618 (1S5100Z/C33D61CE) (2006)
5900623 (5100/61RCE) 5900708 (1S5100Z/C33D61)
5901169 (5100/72RCE) 5900725 (5100/72RCE)
5900622 (5100/61R) 5901171 (5100/72CE)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 89

TP 400-7271-BF-5Z-F



Electrical Schematic - Charging Circuit

271lesccO
NEGATIVE BATTERY CABLE GROUND CABLE
- JoTeEs - TO ENGE FUSE & RELAY LOCATION |

MAIN HARNESS, DIESEL BATTERY POSITIVE BATTERY CABLE  NOTE:

i} 5047553 -
5?&33%‘2’&“ N%%DEEL?;) + BATTERY CABLE #5044732 REPLACES

FUSE HOLDER #5061625 & ALTERNATOR
ALTERNATOR 40A FUSE #5023454

FUEL SOLENOID
& DASH PANEL

POSITIVE BATTERY CABLE *
5044732

DIODE PTO SWITCH
0228635 STARTER MOTOR
AND SOLENOID SPARE
308 FUSE A
5021771 -
y 30A FUSE g RELAY #1 RELAY #2 || RELAY#3
H 5021771 &
YELLOW
STARTER DECK SHUT DOWN
y RELAY RELAYS
YELLOW
ORANGE \ TO GLOW
- AC
O @ PLUGS
RELAY #2
| 5021766 - - — s — o — o — o — s st
€ RELAY #1 5 RELAY #3 IGNITION PANEL HARNESS, DIESEL
g so2ies |z Yot g 5021766 SWITCH | Reomrire T0 MAIN HARNESS 5401087
E S & SUPSEXT | DIODE & TIMER MODULE { | [3 I
@ e BLAGK 5100273 o oo ORANGEWHITE
DN 7 = I IR SereTT— .
[C=T] ; L= once | 001 z
g hr 5 SWITCH z
1| 5022180 11 I
] &
EIE] H
BLAGK B BLACK & HOURMETER
| E N ORANGE 5100996 GLOW
BLAGK I B vamﬂw 1 GOLET BLUE '\R pug I
- ™ - ' la LAMP
o _ 5023451
20A FUSE TEMP. P 8RO ™ P— (AMBER)
5021603 3 :
5 oz ! e TENP.
BLAGH - BROWN LAMP
— 5 5023452
12V QUTLET - BROWN = (RED)
5100016 DIODE @ : 2 M1 I
— 5022883X5 Z
ORANGE/WHITE
§ ORANGE/GREEN £ | BRo GREEN D|L PRES l
TEMP. TRy WHITERED - - 1 5023452
-||i|—l VW 2 ;
SENDER ORANGEMWHITE 2 1 £ ®eD) |
5023449 ORANGE/WHITE < ORANGEMWHITE % ;
DRANGEAWHITE | :Zi § l
5 H
’ NEl?THRAL 20A FUSE g 1 WHITE/RED ORANGEWHITE s I
5 20A FUSE g =
. O | SWITCH 5021603 5021603 2 ORANGEMWHITE
z s TEMP. BAUGE VOLTMETER
= BRAKE 5023593 5022387
SWITCH 1 I
5022182 GRAY BLAGK
ORANGE/GREEN @ J
g |E PTO CLUTCH -
E | 5100040
5|2
E Z |z ORANGE/BLACK
EIERERE =
| osmmmin Z 1% "ol NOTE: Diesel models S/N: 2000335127 & Below used an Alarm
PRESS. . . sy
L A RN SWITCH & Timer Harness (P/N: 5300067) which is now only replaceable
with a Diode / Timer Module (P/N: 5100273). The loose hlack

LH
NEUTRAL
SWITCH

5021451

‘"T"’ 5100221
D e ground wire remains disconnected.
BLACK. BLACK

ORANGE/GREEN

ORANGE/BLACK

ORANGE/BLACK

GRANGEAWHITE
ORANGEWHITE

[
TIM. DELAY MUDULE
| omacoLack |

[ﬁ DIODE | DIODE 7
I\ ORANGE/GREEN 5022383X5| 5022883%X5

THIS DIODE & ORG/GRN WIRE ARE USED ON USA MODELS ONLY

ORANGE/WHITE

SEAT
SWITCH
5022094

ORANGEWHITE

ORANGE/GREEN

The above parts group applies to the following Mfg. Nos.:
5900979 (1S5100Z/C33D31CE)

5900723 (1S5100Z/C33DCE)

5900602 (1S5100Z/C33D) (2006)

5900617 (1S51002/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

5900708 (1S5100Z/C33D61)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 90 TP 400-7271-BF-5Z-F



Electrical Schematic - Cranking Circuit

5022182

ORANGE/GREEN

5021451

ORANGE/BLACK

CRAMGE/BLACK
ORANGEAWHITE

BLUE

ORANGE/WHITE

& PTO CLUTCH E
% 5100040 =
] El % ORANGE/BLACK L
| |— | ANORANGEAUHITE[ 2 ‘J__" = OlL
BLACK | BAK PRESS.
ST SWITCH
= 5100221 |g
LH g DELAY MODULE -
NEUTRAL < 5023310
SWITCH E BLACK BLACK

ORANGEMWHITE

ORANGEMHITE

| I
SEAT B | e
SWITCH §= ORANGE/BLACK
5022094 B3

DIODE
022883X

DIODE

=3k

|
883X5 |

o |

THIS DIODE & ORG/GRN WIRE ARE USED ON USA MODELS ONLY

271lescr0
NEGATIVE BATTERY CABLE GROgoriYDegg\BLE
- S047089 - Tﬂstgg:("f FUSE & RELAY LOCATION |
MAIN HARNESS, DIESEL BATTERY | POSITIVE BATTERY CABLE -« NOTE:
401 A MODEL 5047553 :
5530503790(?& p/“(‘nt:)ELss)' + - BATTERY CABLE #5044732 REPLACES
FUSE HOLDER #5061625 & IGNITION SWITCH ALTERNATOR
ALTERNATOR 40A FUSE #5023454
FUEL SOLENOID
. 12V QUTLET
POSITIVE EQLT?I;!;Y CABLE ou DS SANEL
shoDE @ PTO SWITCH
) STARTER MOTOR
AND SOLENOID @, SPARE
30A FUSE
5021771 A 5
A o 30A FUSE 3 RELAY #1 RELAY #2 RELAY #3
§ 5021771 &
- YELLOW
STARTER DECK SHUT DOWN
Jeuow RELAY RELAYS
oRANGE \ T0 GLOW
o
O @ PLUGS
RELAY #2
. ey 021766 S ) - — — e — - —— i — " — s i
2 RELAY #1 . —T
g somes |z 2L 5 "o SWITCH | reomwine TO MAIN HARNESS PANEL HARNESS, DIESEL ]
ol I . 50228831 | DIODE & TIMER MODULE NE .
>0 o O T @l @ BLACK 5100273 N[] ,ﬁ o —
U ORANGE/MWHITE
@4 N
HhdEAgn NN ? il_‘ﬁ’ BN | PO |0 8 I
: 2 |5 v = SWITCH H
@ BLUE I 5022180 I
o BLACK | 2 ﬂ ﬂ
ElE H
BLACK = BLACK =1
HOURMETER
i gl YELLOW — \_I_’ QRANeE \—J 5100996 GLOW
T — 1 VIOLET BLUE g pug |
n — BROWN LAMP
5023451
20A FUSE TEMP. P BROWN | (AMBER) l
5021603 : .
ORANGE BLACK TEP.
BROWN LAMP
| é 5023452 I
12V QUTLET e — 3 (RED)
5100016 DIODE ] 1 I
5022883X5 i =
211 £
ORANGE/WHITE
:‘é ORANGE/GREEN g g % | GREEN D'LL::!EPSS |
TEMP. e WHITE/RED x = 5023452
SENDER IlI@ ORANGE/WHITE 817 ] E 1 L4 LS, - . (RED} |
S023048 L o ORANGEMVHITE S
DRANGE/WHITE w E
;) RH & | H l
" | NEUTRAL 20A FUSE > % WHITERED ORANGEWHITE
SWITCH 5021603 20A FUSE g ER | . I
% 5021603 = ORANGE/WHITE
b - TEMP. GAUGE VOLTMETER
. BRAKE 5023393 5022387
SWITCH
1 I

NOTE: Diesel models S/N: 2000335127 & Below used an Alarm
& Timer Harness (P/N: 5300067) which is now only replaceable
with a Diode / Timer Module (P/N: 5100273). The loose black

ground wire remains disconnected.

The above parts group applies to the following Mfg. Nos.:

5900979 (1S5100Z/C33D31CE)

5900723
5900602
5900617
5900618

1S5100Z/C33DCE)
1S51002/C33D) (2006)
1S5100Z/C33DCE) (2006)
1S51002/C33D61CE) (2006)

—~ o~ —~ —

5900708 (1S5100Z/C33D61)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

91

TP 400-7271-BF-5Z-F



Electrical Schematic - Operator Presence/Safety Circuit

271lescsO
NEGATIVE BATTERY CABLE Gﬂogo':l?lsgé\ﬂw
— 5047689 ““ -'IH Tostgg:(NE FUSE & RELAY LOCATION I
MAIN HARNESS, DIESEL BATTERY POSITIVE BATTERY CABLE « NOTE:
5401009 (USA MODELS 5047553 ]
5 405970((“5 MUDELS)' + BATTERY CABLE #5044732 REPLAGES
FUSE HOLDER #5061625 & IGNITION SWITCH ALTERNATOR
ALTERNATOR 40A FUSE #5023454
. FUEL SOLENOID
POSITIVE BATTERY CABLE 2V OUTLET & DASH PANEL
DIODE PTO SWITCH
someagss L=t STARTER MOTOR
2 AND SOLENOID ‘w SPARE
30A FUSE
5021771 =
" 30A FUSE 2 RELAY#1 || RELAY#2 || RELAY#3
% 5021771 =
. YELLOW
STARTER DECK SHUT DOWN
©eLLow RELAY RELAYS
ORANGE \ TO GLOW
- AC
O @ PLUGS
RELAY #2
. anay | SOPATE S - . — i — o —— i — i i i
RELAY #1 .
g 5021766 g e g R%??YG? SWITCH | ReomiTe TO MAIN HARNESS PANEL Hérubﬁi? DIESEL ]
E 5022883X1 | DIODE & TIMER MODULE O |
BLAGK 5100273 wow oo ORANGEHITE
_[I D_ | [l u i ORANGEMHITE I
P10 ]
[| B 5 swirce | 1 0 [ E
1 5022180 © I
0y | J 0
BLACK = BLACK s
HOURMETER
g EA NI et ril ORANGE L_J 5100996 GLOW
_ LA ‘ Nvmnw w 1 VIOLET BLUE o pug |
BLAGK LA BLAGH o g ﬁi LAMP
8 5023451
20A FUSE TEMP.| el | : ET (AMBER)
5021603 SWITCH i 2 I
5100222 ORANGE BLACK TEMP.
BROWN 5 LAMP
g § 5023452
12V OUTLET 3|2 - srown : (RED)
5100015 DIODE =] ek 1 4 — I
— 5022883X5 A E =
H ORANGE/GREEN 418 o | BROWN ORAGENIHITE DIL PRES l
@ S SRR 615 = GREEN
TEMP. | v WHITERED x = N 5\“7345?
SENDER U W ORANGEAWHITE 2l = e 1 — e £ w w0
5023449 ORANGEMWHITE ORANGEMHITE 2 %
ORANGEWHITE w - ‘g E I
? RH g | 8 H
* | NEUTRAL 20A FUSE = I WHITE/RED ORANGEAHITE
MswUm:H 5021603 20A FUSE g =1 I
L LO 5021603 E ORANGEMVHITE
B R TEMP. GAIIGE VOLTMETER
® BRAKE 5023393 5022387
SWITCH BLACK
5022182 GRAY BLACK 1 !
ORANGE/GREEN O |_ J
X o0 cLoTon - — i — o — | — o — e - —
g 5100040
s 2 ORANGE/BLACK .
A= = NOTE: Diesel models S/N: 2000335127 & Below used an Alarm
o P:E"és & Timer Harness (P/N: 5300067) which is now only replaceable
s " » . - .
//T__; swTcH with a Diode / Timer Module (P/N: 5100273). The loose hlack
5 = . . .
= H round wire remains disconnected.
LH g DELAY MODULE g
NEUTRAL < 5023310
SWITCH t k ALK s
5021451 ~ R = \_‘_‘_’}
E s k! @//@ :
= 2 =
L EL f
BLUE z B | H
| I CH 3 N g
SEAT é e e TIME DELAY MODULE &
SWITCH 2 ORANGE/BLACK
5022094 | Ir

|___—-—--____EOEE| DIODE Lﬁ:
: ORANGE/GREEN 5022883X5| 5022883%X5

THIS DIODE & ORG/GRN WIRE ARE USED ON USA MODELS ONLY

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D31CE)

5900723 (1S5100Z/C33DCE)

5900602 (1S5100Z/C33D) (2006)

5900617 (1S51002/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

5900708 (1S5100Z/C33D61)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 92 TP 400-7271-BF-5Z-F

—~ o~ —~ —



Electrical Schematic - PTO & Hourmeter Circuit

271lescp0
NEGATIVE BATTERY CABLE GROEOPiYDegg\BLE
- SUAT6E0 - Tﬂstgg:("f FUSE & RELAY LOCATION |
MAIN HARNESS, DIESEL BATTERY POSITIVE BATTERY CABLE -« NOTE:
5401009 (USA MODELS| 5047553 :
s 405970‘(05 MODELS)) + - BATTERY CABLE #5044732 REPLACES
FUSE HOLDER #5061625 & IGNITION SWITCH ALTERNATOR
ALTERNATOR 40A FUSE #5023454
FUEL SOLENOID
. 12V QUTLET
POSITIVE EQZLESEY CABLE ou & DASH PANEL
DIODE PTO SWITCH
S0P2AHS @ STARTER MOTOR
AND SOLENOID @, SPARE
30A FUSE
5021771 A =
ﬂ B 30A FUSE g RELAY #1 RELAY #2 RELAY #3
H 5021771 g
- YELLOW
STARTER DECK SHUT DOWN
VeLLow RELAY RELAYS
2
S @ TO GLOW
PLUGS
RELAY #2
. | 5021766 onmon ) - ......_.._._........_.._....._....._.._._...._.___.......l
2 RELAY #1 » RELAY #3 — PANEL HARNESS, DIESEL
g somes |z — g 5021766 SwireH | vepmwine T0 MAIN HARNESS 5401087
YR E & g DIODE & TIMER MODULE | [} I
@0y & D) D) BLAGK. 5100273 li](, W0 oM ORANGEAHITE
‘ > NG = N\ QORANGE/WHITE
e, E Q‘_!.i@ ﬂ- sla PO | h 8
I H 11 H SWITCH H
e 0 1| 5022180 I
o K BLACK [ é
S H E
e f fuaoK A | < HOURMETER l
ENANP N pad i e i 5100996 GLOW
YELLOW 1 VIOLET BLUE pug |
BLACK BLAGK A LAMP
A 5023451
20A FUSE TEMP! e | (AMBER) l
5021603 SWITCH 1 1
5100222 ORANGE BLACK TEMP.
BROWN E LAMP
\.}-/ | | Bl 5 5023452 I
12V OUTLET ) < BROWN = (RED)
5100016 I DIODE o ] M1 I
—1 5022883X5 i Ig
w . | = ORANGE/WHITE D'L PREss |
F] = GREEN LAMP
TEMP. | v WHITERED z 5023452
SENDER ||I|_E ORANGE/WHITE g 1 w w0
5023449 A ORANGE/MWHITE < ORANGEMVHITE z
DRANGE/WHITE | E l
‘;)m NEl?THRAL 20A FUSE % WHITERED ORANGE/WHITE § I
SWITCH 5021603 20A FUSE = =1 o
. st 5021603 = ORANGE/WHITE
E TEMP. GAUGE VOLTMETER
. BRAKE 5023393 5022387
SWITCH
5022182 GRAY 1 !
ORANGE/GREEN l_ J
e \ oo oron 5 - — = — i — " — . — o — "
% % 5100040 =
Ble iz |2 ORMGEBLACK . N NOTE: Diesel models S/N: 2000335127 & Below used an Alarm
I A ) "o \ & Timer Harness (P/N: 5300067) which is now only replaceable
PRESS. . . " .
L A SwWITCH with a Diode / Timer Module (P/N: 5100273). The loose black
= = - " »
T oo g ground wire remains disconnected.
g DELAY MODULE
= 5023310
g = BLACK. BLAGK
g2 Y
R E = @l "
5 B OO | £
1 IRy :
Ti g

SEAT
SWITCH
5022094

ORANGE/GREEN

ORANGE/BLACK

ORANGEMHITE

DIODE

DIODE
022883X @ ﬁ

|
883X5 |

o |

THIS DIODE & ORG/GRN WIRE ARE USED ON USA MODELS ONLY

The above parts group applies to the following Mfg. Nos.:

5900979 (1S5100Z/C33D31CE)
5900723 (1S5100Z/C33DCE)
5900602 (1S5100Z/C33D) (200
5900617
5900618 (1S5100Z/C33D61CE)
5900708 (1S5100Z/C33D61)

—~ o~ —~ —

6)

1S5100Z/C33DCE) (2006)

(2006)

© Copyright 2010 Briggs and Stratton. All Rights Reserved.

93

TP 400-7271-BF-5Z-F



Electrical Schematic - Gauges & Warning Lamps Circuit

271lescg0
NEGATIVE BATTERY CABLE GROUND CABLE
- So1689 - Tﬂstgg:("f FUSE & RELAY LOCATION |
MAIN HARNESS, DIESEL BATTERY | POSITIVE BATTERY CABLE -« NOTE:
401 A MODEL 5047553 3
55;]0::?0'?& myﬂsﬁ) + - BATTERY CABLE #5044732 REPLACES
FUSE HOLDER 45061625 & IGNITION SWITCH ALTERNATOR
ALTERNATOR 40A FUSE #5023454
FUEL SOLENOID
POSITIVE BATTERY CABLE * 12V QUTLET
5044732 & DASH PANEL
2ot [Cef | pro swiTcH
~ STARTER MOTOR

AND SOLENOID @,

30A FUSE
5021771

A

A " 30A FUSE E RELAY#1 || RELAV#2 || RELAV#3
S 5021771 g
5
YELLOW
STARTER DEGK SHUT DOWN
RELAY RELAYS

YELLOW

&
ORANGE @ @ TO GLOW

RELAY #2
N oy 5021766 |GNITION ) - - — " — " — — i s st
g » RELAY #3 —1 PANEL HARNESS, DIESEL
3 s |z o] £ so21766 SWITCH | Seomwne I TO MAIN HARNESS 5401087 ]
ME @ 5 $072%6X1 | piope & TIMER MODULE | [3 I
@Y & GO GOy ® BLACK 5100273 li](, uﬂn c!L_le ORANGEAHITE
@E@ - NFE '... H I | PTO N ] I
3 |3 hA 10 5 swiren | 0 1 z
BLUE g 5022180 I
g é BLACK ;] ﬂ | % ﬂ ﬂ l
BLAGK = BLACK g
HOURMETER
| EA N ol l ORANGE x_j 5100996 GLOW
BLAGK ] vamow g | ! FOLET BLUE g pug |
n ™ = BROWN g | 5’5992;’1
20A FUSE L g (AMBEER)
5021603 TEMP. 2 s
SWITCH 1 sk = I
5100222 oRANGE A @ [ilm
K BROWN 5
Nitinnd 3
g % 5023452 I
12V QUTLET I = g | srow : (RED)
5100016 DIODE =] E s I
— 50228835 1 z 0
© 2 ORANGE/WHITE
H | 3|4 O e @ D'LL:‘:ﬂEPss-
TEMP. - A WHITE/RED = E 5023452
SENDER I” ORANGEWHITE = 1 — 8 R £ w (ED) |
5023449 RANGE/WHITE ORANGEMVHITE H £
ORANGE/I T | Al :%“ § l
RH . ( \ & H
‘;)m NEUTRAL 20A FUSE » 2 WHITERED ORANGEWHITE
SWITCH swiom  20AFUSE c =1 © o~ - !
B 5021451 0z1ees TEMP. GAUGE VOLTMETER
® BRAKE 5023393 5022387
SWITCH
5022182 1 I
ORANGE/GREEN l_ J
. P10 CLoToH & - — - — - — " — " — " o s .
% % 5100040 =
E % § ORANGE/BLACK
Lol g 1y 'P s \ NOTE: Diesel models S/N: 2000335127 & Below used an Alarm
T A SWITCH & Timer Harness (P/N: 5300067) which is now only replaceable
5100221 g ) . .
" _ e :WDULE 4 with a Diode / Timer Module (P/N: 5100273). The loose black
NEUTRAL ] 5023310 ground wire remains disconnected.
SWITCH ER — Ak BLACK
5021451 g |z @/@
E Q

ORANGE/BLACK
ORANGE/WHITE
ORANGE/WHITE

TIME DELAY MODULE
(3 W SCHEMATIC
- ORANGE/BLACK

= — ———f—m—————
|\ J DIODE I DIODE ﬁ
l ORANGE/GREEN 5022383X5| 5022883X5

THIS DIODE & ORG/GRN WIRE ARE USED ON USA MODELS ONLY

ORANGEMWHITE

SEAT
SWITCH
5022094

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D31CE)

5900723 (1S5100Z/C33DCE)

5900602 (1S5100Z/C33D) (2006)

5900617 (1S51002/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

5900708 (1S5100Z/C33D61)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 94 TP 400-7271-BF-5Z-F

—~ o~ —~ —



Electrical Schematic - Glow Plug Heat Circuit

271esch0
NEGATIVE BATTERY CABLE GROUND CABLE
- So1689 - Tﬂstgg:("f FUSE & RELAY LOCATION |
WAIN HARNESS, DIESEL BATTERY | POSITIVE BATTERY CABLE -« NOTE:
5047553 3
ﬁ?fﬁé’é’?u‘t'é‘w’ﬁ,%“ﬁé’i' + - BATTERY CABLE #5044732 REPLACES
FUSE HOLDER 45061625 & IGNITION SWITCH ALTERNATOR
ALTERNATOR 40A FUSE #5023454
FUEL SOLENOID
POSITIVE BATTERY CABLE * 12V QUTLET
5044732 & DASH PANEL
oot [Gef ]
STARTER MOTOR SPARE

AND SOLENOID @,

30A FUSE
5021771

A

30A FUSE RELAY #1 RELAY #2 RELAY #3
5021771

YELLOW

YELLOW

STARTER DECK SHUT DOWN
RELAY RELAYS
YELLOW
ORANGE Y
63 e
RELAY #2 ®
ey 021766 - - — - —— - —— - — - — - — - —
& RELAY #1 ». RELAY #3 IGNITION PANEL HARNESS, DIESEL
T so2i7es |z o] £ 5001766 swireH [ reomne T0 MAIN HARNESS 5401087
RE Y. 5 $07266t 1 prope & imer mooutepy, | O '
GOy & GO O Gy ® BLAGK 5100273 li](, uﬂn cﬁm ORANGEAHITE
® E ® Nar ® ® _{I D— QRANGE/WHITE - N
=], [ [EE L= PO 1D 0T g
i |8 hA 5 SWITCH g
BLUE 1| 5022180 I
g z BLACK | é J] ﬂ l
EIE] z
BLACK i BLACK &
- HOURMETER
| EA N ORANGE J 5100996 GLOW
BLAGK ] vamow 1 FOLET BLUE g pug |
] & - LAMP
A SRowy . 5023451
graie Ll — SO i Y {AMEBER)
SWITCH o 1 ) e H —_—
BROWN LAMP
S 5023452
12V QUTLET [11e = f— ué | (RED)
5100016 DIODE i ) I
—1 5022883X5 E
w | © ORANGE/WHITE 0"_ PREss |
2 £ GREEN LAMP
TEMP. v WHITERED z 5023452
i VW o \
SENDER ”l_lj ORANGEMWHITE H 1 w @)1
5023448 ORANGE/WHITE < ORANGE/WHITE %
ORANGEAHITE | 3 l
L
‘;)m NEl?THRAL 20A FUSE Iél WHITE/RED ORANGEMWHITE © I
O | swITCH RORIG0 Zg(lll;slng = - ORANGEIWHITE
2 szt TEMP. GAUGE VOLTMETER
® BRAKE 5023393 5022387
SWITCH
5022182 1 I
ORANGE/GREEN l_ J
e PT0 cLoTon s - e—— e — i —— e —— e — i ————
e 5100040 =
é % g GRANGE/BLACK A
I Y e su T oL NOTE: Diesel models S/N: 2000335127 & Below used an Alarm
L i el g&ffgu \ & Timer Harness (P/N: 5300067) which is now only replaceable
4 3 . - .
= szt g with a Diode / Timer Module (P/N: 5100273). The loose black
g DELAY MODULE - ground wire remains disconnected.
. BLACK BLACK
z |2 - e
SE L Ll i ®/® |
s 08 ElE ® ! FUEL
S 18 ER £ | SOLENOID B
z Z|2 . OHG z
8 BE | Ly ! ]
3 TIME DELAY MODULE g
SEAT 1% SCHEMATIC
SWITCH | ORANGE/BLAGK ORANGEWHITE
502 z
502094 | 2

|
N A [ 0] e oo (5]

mmmmmmmmmmmmmm wld
THIS DIODE & ORG/GRN WIRE ARE USED ON USA MODELS ONLY

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D31CE)

5900723 (1S5100Z/C33DCE)

5900602 (1S5100Z/C33D) (2006)

5900617 (1S51002/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

5900708 (1S5100Z/C33D61)

© Copyright 2010 Briggs and Stratton. All Rights Reserved. 95 TP 400-7271-BF-5Z-F

—~ o~ —~ —



Notes




Notes




Notes




Hardware Identification

Common Hardware Types

Hex Head Capscrew @ Washer
N/

@JMMM)MMM_@

Carriage Bolt
@ aummr—) Hox Nut

Standard Hardware Sizing

When a washer or nut is identified as 1/2”, this is the
Nominal size, meaning the inside diameter is 1/2 inch; if a
second number is present it represent the threads per inch

When bolt or capscrew is identified as 1/2 - 16 x 2”, this
means the Nominal size, or body diameteris 1/2 inch; the
second number represents the threads per inch (16 in this
example, and the final number is the body length of the
bolt or screw (in this example 2 inches long).

The guides and ruler furnished below are designed to
help you select the appropriate hardware and tools.

—Q
j_§ Inside
£ ( - ) Diameter
b \_
— \ J
e | | |
N
@ Screw, 1/2 x 2
N Body
< Diameter
| N
L= Body
s Length
—L
L N
—w
—X
< Y
N
—L
N
et N

Wrench & Fastener Size Guide

& Torque Specifications

Torque Specification Chart

FOR STANDARD MACHINE HARDWARE (Tolerance +20%)

4 \

1. These torque values are to be used for all hardware

2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grad
torques.
grade 5 torques.

values must meet this specification.

Hardware
Grade N

SAE Grade 2 SAE Grade 5 SAE Grade 8
Size Of in/Ibs in/Ibs in/lbs
Hardware | ft/lbs | Nm. ft/lbs | Nm. ft/Ibs Nm.
8-32 19 2.1 30 34 41 4.6
8-36 20 2.3 31 3.5 43 49
10-24 27 3.1 43 4.9 60 6.8
10-32 31 3.5 49 55 68 7.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.0
5/16-18 1 15.0 17 231 25 34.0
5/16-24 12 16.3 19 25.8 27 34.0
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 35 47.6 50 68.0
7116-14 30 40.8 50 68.0 70 95.2
7/16-20 35 47.6 55 74.8 80 108.8
1/2-13 50 68.0 75 | 102.0 110 149.6
1/2-20 55 74.8 90 | 1224 120 163.2
9/16-12 65 88.4 110 | 149.6 150 | 204.0
9/16-18 75 | 102.0 120 | 163.2 170 | 231.2
5/8-11 90 | 1224 150 | 204.0 220 | 299.2
5/8-18 100 | 136 180 | 24438 240 | 3264
3/4-10 160 | 217.6 260 | 353.6 386 | 525.0
3/4-16 180 | 2448 300 | 408.0 420 | 571.2
7/8-9 140 | 1904 400 | 544.0 600 816.0
7/8-14 155 | 210.8 440 | 5984 660 897.6
1-8 220 | 299.2 580 | 788.8 900 | 1,244.0
1-12 240 | 326.4 640 | 870.4 | 1,000 | 1,360.0

NOTES

excluding: locknuts, self-tapping screws, thread forming
screws, sheet metal screws and socket head setscrews.

eb

b. for flange whizlock nuts and screws - use 135% of

3. Unless otherwise noted on assembly drawings, all torque

1/4” Bolt or Nut 5/16” Bolt or Nut 3/8” Bolt or Nut 7/16” Bolt or Nut 1/2” Bolt or
Wrench—7/16" Wrench—1/2” Wrench—9/16” Wrench (Bolt)—5/8” Wrench—3/4”

Wrench (Nut)—11/16”

Nut




Parts
Manual
1S5100Z Series

Zero-Turn Riding Mower

IT IS THE POLICY OF FERRIS INDUSTRIES TO IMPROVE ITS PRODUCTS WHENEVER IT
IS POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE
CHANGES OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY
OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS MANUFACTURED

Briggs and Stratton Yard Power Products Group

5375 North Main Street
Munnsville, NY 13409 USA
800-933-6175

www.ferrisindustries.com

© Copyright 2010 Briggs and Stratton Corporation
All Rights Reserved. Printed In USA.






